TAKE RACING TO THE NEXT LEVEL

ROUND TUBE
FREESTANDING

MONITOR STAND

INSTRUCTION MANUAL

SINGLE | TRIPLE




YOUR

SIM RACING
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW
Us

00000

support@nextlevelracing.com



TAKE RACING
TO THE NEXT LEVEL

NEXTLEVELRACING.COM

R

RF\CING




support@nextlevelracing.com

PRE-RACE
CHECKS

/\ WARNING & ASSEMBLY TIPS

. Please do not use power tools for assembly as over tightening can damage your frame.

. Lay out and build the Monitor Stand on a soft and protected level surface.

. Do not force parts together.

. Avoid cross threading threaded items.

. If in doubt consult the installation video.

. Ensure all assembly fittings are properly tightened and periodically thereafter for safety and stability.
. Moving parts present a pinch hazard. Take care when adjusting to avoid injury.

. Plan the placement of cable management clips at the beginning of your build.

. Do not use Monitor Stand if any part is broken or missing.

TIPPING / TOPPLING HAZARD
Children have died from furniture tipover.

This monitor stand may tip over if not assembled, installed, or used correctly.
To reduce the risk of serious injury or death:

. Assemble and use this monitor stand only in accordance with these instructions.
. Place the monitor stand on a level, stable surface.

. Secure the monitor to the stand using the mounting hardware and fasteners.

. Do not exceed the maximum recommended monitor size or weight.

. Do not climb, lean, sit, or apply excessive force to the monitor or stand.

. Do not hang additional items from the monitor or stand.

. Keep children away from the monitor stand at all times.

. Do not allow children to play with, pull on, or climb the monitor or stand.

Failure to follow these instructions may result in the monitor stand tipping over, which can cause serious injury or death.

If you require any support with NLR-R010, NLR-RO11 - ROUND TUBE FREE

your product please cc?ntact our friendly team at: STANDING SINGLE & TRIPLE MONITOR STAND
%, support@nextlevelracing.com NLR-R010, NLR-RO11 INSTRUCTIONS
Date of Document: May, 2026

Manufactured by:
Next Level Racing Simulations PTY LTD

21-23 Upton Street,
Bundall, QLD, 4215

ASSEM BLY Australia®

VIDEO ik

bit.ly/nirbuild




Video Instruction: bit.ly/nirbuild

B ox o

ROUND TUBE FREESTANDING SINGLE MONITOR STAND

NOTE: Some Items Come with Rust Resistant Coating

4 N A 4 N N\
(LEFT) )
(RIGHT)

\ ] 2 x EXTENDED VESA MOUNT Y, \ 2 x VERTICAL INNER POLE Y,

( )

(RIGHT)
\ 2 x VERTICAL OUTER POLE ] 2 x HORIZONTAL BASE JAN 4 x CASTOR WHEEL ] 4 x M8 20mm FLAT DISC FOOT )
e \ [ \ [ N\ ( \
» P =
g O .
\_4xM840mm BUTTON HEAD BOLT ) \ 22 x M8 20mm BUTTON HEAD BOLT J 6 x M6 30mm SOCKET HEAD BOLT JAN 4 x M8 FLANGE NUT
( N [ N [ AW 4 )
X N \
Q
|

\ 26 x M8 16mm WASHER J 4 x M8 SQUARE WASHER ] 4 x M4, M5, M6 MULTI-WASHER PR 1x SPIRIT LEVEL )




support@nextlevelracing.com

( ) 4 %
1x 3mm ALLEN KEY
1x 4mm ALLEN KEY
1x 5mm ALLEN KEY
\ 4 x CABLE TIE 220mm ) 1x M8 13mm WRENCH 1x M8 14mm WRENCH \ 1x 6mm ALLEN KEY
4 \
ELECTRONICS HARDWARE ELECTRONICS HARDWARE
Q)
4 x M4 16mm SOCKET HEAD BOLT 4 x M4 16mm WASHER
4 x M5 16mm SOCKET HEAD BOLT 4 x M5 16mm WASHER
\ 4 x M6 16mm SOCKET HEAD BOLT y 4 x M6 16mm WASHER




Video Instruction: bit.ly/nirbuild

B ox o

ROUND TUBE FREESTANDING TRIPLE MONITOR STAND

NOTE: Some Items Come with Rust Resistant Coating

r N\ o N\ /7 \ /7
(LEFT)

(LEFT)

(RIGHT) (RIGHT)
2 x WING SUPPORT 2 x WING SUPPORT BRACKET 6 x EXTENDED VESA MOUNT
\ JAR (TRIPLE ONLY) JAS (TRIPLE ONLY) ) U (TRIPLE ONLY) )
(LEFT) . (LEFT)
(RIGHT) (RIGHT)
6 x EXTENDED VESA MOUNT BRACKET
. (TRIPLE ONLY) ) U 2 x VERTICAL INNER POLE AN 2 x VERTICAL OUTER POLE ) U 2 x HORIZONTAL BASE )
4 N\ N\ N\ N\

<> P

4 x CASTOR WHEEL 4 x M8 20mm FLAT DISC FOOT ] U 12 x M8 40mm BUTTON HEAD BOLT ~ J \ 34 x M8 20mm BUTTON HEAD BOLT

G J \ J
4 N\ 4 N [/ N\ 4 N\
» AN\ p
< \
s Q)
\ 18 x M6 30mm SOCKET HEAD BOLT ) \ 12 x M8 FLANGE NUT J 46 x M8 16mm WASHER ) \ 4 x M8 SQUARE WASHER )




support@nextlevelracing.com

VA

4

e

12 x M4, M5, M6 MULTI-WASHER

1x SPIRIT LEVEL

4 x CABLE TIE 220mm

1x M8 13mm WRENCH

1x M8 14mm WRENCH

& >

1x 3mm ALLEN KEY
1x 4mm ALLEN KEY
1x 5mm ALLEN KEY
1x 6mm ALLEN KEY

ELECTRONICS HARDWARE

4 x M4 16mm SOCKET HEAD BOLT
4 x M5 16mm SOCKET HEAD BOLT
4 x M6 16mm SOCKET HEAD BOLT

ELECTRONICS HARDWARE

®
4 x M4 16mm WASHER

4 x M5 16mm WASHER
4 x M6 16mm WASHER




SINGLE FREESTANDING
MONITOR STAND:
PAGES: 11

TRIPLE FREESTANDING \

MONITOR STAND:
PAGES: 15




8 support@nextlevelracing.com

VESA MOUNT CONFIGURATIONS

@9
i
A i
o
™
S)
O
O
o
2
N
-~
G
@
To)
- 2
o
Qo
o
S| LN
s
\|
To)
o
2
\
/

(EXTENDED VESA MOUNT)

NOTE: Before assembling the Monitor Stand, it is recommended to plan the height required in advance. Monitors must
be removed from the assembled Monitor Stand for any height adjustment, to avoid any injury or damage.

For varying diameter monitor mounting holes use rectangular Multi-Washer supplied.

Single Monitor Stand supports up to 65” Monitor
Triple Monitor Stand supports 27”- 43” Monitors

If setting up a Triple monitor setup, plan to have the Monitor & mounting holes on the Extended Vesa Mount equally
spaced. This is dependent on size of monitors.

10



8 support@nextlevelracing.com

PARTS:

2 x VERTICAL OUTER POLE
(LEFT & RIGHT)

I

@ e 2 x HORIZONTAL BASE

~_/
&)
Repeat © 8 x M8 20mm BUTTON HEAD BOLT

on Other Qﬂ

Side

e e e e e a

* 8 x M8 16mm WASHER

A) Align the through holes on the Vertical Outer Pole with threaded holes on the Horizontal Base.

B) Bolt through and secure with 4 x M8 Bolts and Washers. Repeat on other side.

PARTS:

e 2 x VERTICAL INNER POLE

(LEFT & RIGHT)
X \ N ﬂ
¥ N

WO}

I 3
v ToH TR
Q} : © 8 x M8 20mm BUTTON HEAD BOLT
b Repeat
on Other W
Side

* 8 x M8 16mm WASHER

oo o o O 7

A) Align the through holes on the Vertical Inner Pole with the threaded holes on the Vertical Outer Pole.
B) Bolt through and secure with 4 x M8 Bolts and Washers. Repeat on other side.

PARTS:

o 1x POLE SUPPORT CROSS BAR

=

® 6 x M8 20mm BUTTON HEAD BOLT

g

A) B)

Repeat
on Other
Side

* 6 x M8 16mm WASHER

A) Align the through holes on the Pole Support Cross Bar with the threaded holes on the Vertical Inner Pole.
B) Bolt through and secure with 3 x M8 Bolts and Washers. Repeat on other side.

1



8 support@nextlevelracing.com

Video Instruction: bit.ly/nirbuild

or damage.

o4

(HEIGHT ADJUSTMENT ) - PARTS:
oNIL

WARNING: Before assembling the N

Monitor Stand, it is recommended N

to plan the height required in

advance. Monitors must be
removed from the assembled
Monitor Stand for any height
adjustment, to avoid any injury

Remove Bolts securing the Vertical Inner Pole with the threaded holes on the Vertical Outer Pole.
Adjust to the desire height and tighten the bolts to lock in place. Repeat on other side.

&

&

PARTS:

A)
e 4 x CASTOR WHEELS

* 4 x M8 SQUARE WASHER

\

Note: If setting up the Monitor Stand
on uneven floors, it is recommended to
install with the Height Adjustable Feet
to stabilise the cockpit.

B)
® 4 x M8 20mm FLAT DISC FOOT

®

A) Lay frame on its side and align M8 Castor Wheels and M8 Square Washers with threaded inserts on
underside of Horizontal Base. Secure using M8 14mm Wrench.

B) Lay frame on its side and install the M8 20mm Flat Disc Feet to stabilise cockpit. Rotate entire foot
to desired height. Ensure nut is tightened down onto the flat disc.

06

PARTS:

e 2 x EXTENDED VESA PLATE

® 4 x M4, M5, M6 MULTI-WASHER

[
N

l\ °
>
< ® 4 x16mm SOCKET HEAD BOLT
~
'~< «®
. ® 4 x16mm WASHER
\\ ©

A) Align the through holes on the Extended Vesa Plate with the threaded holes on the back of the
Monitor or TV.

B) Align Multi-Washers, Bolt through and secure with 4 x 16mm Bolts (M4, M5 or M6) and Washers.

12



8 support@nextlevelracing.com

PARTS:

o 2 x EXTENDED VESA MOUNT

BRACKET @

© 4 x M8 40mm BUTTON HEAD BOLT

'

® 4 x M8 16mm WASHER

A
@A
@
@ i \ ;
“| m
~

Repeat
on Other e 4 x M8 FLANGE NUT
Side A
(3)

A) Align the through holes on the Extended Vesa Bracket with the hole and slot on the side of the
Extended Vesa Plate.

B) Bolt through and secure with 2 x M8 40mm Bolts, Washers and Flange Nuts. Repeat on other side.

PARTS:
o 4 x M6 30mm SOCKET HEAD BOLT

5
@w\\\\“\‘\\

09 A) Secure Monitor Extended Vesa Plate Bracket to back of Pole Support Cross Bar with 2 x M6 30mm Bolts.
B) Install 2 x M6 30mm Bolts for fine angular adjustment concerning lateral monitor tilt. Refer to step 16.

13



8 support@nextlevelracing.com

Video Instruction: bit.ly/nirbuild

VESA MOUNT ANGLE ADJUSTMENT

PARTS:
o NIL
(o)
O
&
— e}
¢

10

Loosen the M8 40mm Bolts securing the Extended Vesa Plate to the Extended Vesa Plate Bracket.
Adjust to the desired angle and tighten the Bolis to lock in place. For fine adjustment refer to Step 11B)

PARTS:
* 2 x M6 30mm SOCKET HEAD BOLT

)
\\\\\\\\\

A) Install 2 x M6 30mm Bolts for fine angular adjustment concerning forward monitor tilt.
B) Adjust M6 30mm Bolts as required.

12 Your Single Monitor Stand Setup is complete.
If you have purchased a Triple Monitor Stand, please continue installation instructions

14



Video Instruction: bit.ly/nirbuild

TRIPLE MONITOR STAND ASSEMBLY PARTS:

© 2 x WING SUPPORT BRACKET

(LEFT & RIGHT)

i

© 6 x M8 20mm BUTTON HEAD BOLT

® 6 x M8 16mm WASHER

on Other
Side

13 A) Align the through holes on the Wing Support Bracket with the threaded holes on the Vertical Inner Pole.
B) Bolt through and secure with 3 x M8 Bolts and Washers. Repeat on other side.

PARTS:

2 x WING SUPPORT
(LEFT & RIGHT)

o-%N

© 6 x M8 20mm BUTTON HEAD BOLT

3= 0g

Repeat
. N— 6 x M8 16mm WASHER

Side

PARTS:
o NIL

Repeat
on Other
Side

15 To adjust Monitor to desired angled position, loosen M8 Bolts on Wing Support Bracket.

Use position markings on Wing Support and Vertical Inner Pole for reference. Repeat on other side.

15



8 support@nextlevelracing.com

[wme SUPPORT LEVELLING ADJUSTMENT] PARTS:

o NIL

Use Spirit Level and individual bolt adjustments to balance any Monitor tilt that may occur overall.
Refer to previous Step 9B).

PARTS:

o NIL

17 Repeat steps 6 - 11 securing additional Monitors to Wing support cross bar.

Your Triple Monitor Stand Setup is complete.

16



Video Instruction: bit.ly/nirbuild

Manuel d'instructions du support de moniteur autoportant a tube rond

Votre voyage de simulation de course commence ici.
Nous savons que vous avez hate de commencer la course ! Prenez votre temps avec les instructions et suivez ce guice pour assembler votre produit. Vous vous préparerez au succes en suivant le livret
d'instructions pour optimiser pleinement votre produit.

VERIFICATIONS D'AVANT-COURSE

AVERTISSEMENT

o Veuillez ne pas utiliser d'outils électriques pour I'assemblage, car un serrage excessif peut endommager votre cadre.
Disposez et construisez le support d'écran sur une surface plane douce et protégée.

Ne forcez pas les pieces ensemble.

Evitez denfiler en croix les articles filetés.

En cas de doute, consultez la vidéo d'installation.

N'accrochez pas de charges supplémentaires sur le support du moniteur.

Assurez-vous que tous les raccords d'assemblage sont correctement serrés et périodiquement par la suite pour plus de sécurité et de stabilité.
Les pieces mobiles présentent un risque de pincement. Faites attention lors de I'ajustement pour éviter les blessures.
Planifiez I'emplacement des clips de gestion des cables au début de votre construction.

N'utilisez pas le support d'écran si une piece est cassée ou manquante.

Sivous avez besoin d'aide pour votre produit, veuillez contacter notre équipe amicale au : support@nextlevelracing.com

AVERTISSEMENT RISQUE D'ETOUFFEMENT
Petites pieces pas pour les enfants de moins de 3 ans ou toute personne qui a tendance a placer des objets non comestibles dans sa bouche.

CONFIGURATIONS DE SUPPORT VESA

SUPPORT VESA ETENDU REMARQUE : Avant d’assembler le support d’écran, il est recommandé de planifier a 'avance la hauteur requise. Les moniteurs doivent étre retirés du support d’écran assemblé pour
tout réglage de la hauteur, afin d'éviter toute blessure ou dommage.

Pour des trous de montage d'écran de diametres variables, utilisez la rondelle multifonction rectangulaire fournie.

Le support de moniteur unique prend en charge un moniteur jusqu'a 65 poucesLe support de moniteur triple prend en charge des moniteurs de 27 a 43 pouces
Sivous configurez une configuration a trois moniteurs, prévoyez que le moniteur et les trous de montage sur le support Vesa étendu soient également espacés. Cela dépend de la taille des moniteurs.

INSTRUCTIONS

COMMENCER

Chagque étape correspond a une image sur les pages précédentes. Référez-vous a eux au besoin.

01- A) Alignez les trous traversants sur le poteau extérieur vertical avec les trous filetés sur la base horizontale. B) Boulonnez et fixez avec 4 boulons et rondelles M8. Répétez I'opération de 'autre coté.

02 - A) Alignez les trous traversants du pole intérieur vertical avec les trous filetés du pole extérieur vertical. B) Boulonnez et fixez avec 4 boulons et rondelles M8. Répétez I'opération de I'autre coté.

03 - A) Alignez les trous traversants de la barre transversale de support de poteau avec les trous filetés du poteau intérieur vertical. B) Boulonnez et fixez avec 3 boulons et rondelles M8. Répétez 'opération de
Iautre coté.

04 - REGLAGE DE LA HAUTEUR — ATTENTION : ATTENTION : Avant de monter le support d’écran, il est recommandé de planifier a 'avance la hauteur requise. Les moniteurs doivent étre retirés du support
d’écran assemblé pour tout réglage de la hauteur, afin d’éviter toute blessure ou dommage. total.

Retirez les boulons fixant le pole intérieur vertical avec les trous filetés sur le pole extérieur vertical. Ajustez a la hauteur souhaitée et serrez les boulons pour les verrouiller en place. Répétez I'opération de I'autre
coté.

05 - A) Posez le cadre sur le coté et alignez les roues pivotantes M8 et les rondelles carrées M8 avec des inserts filetés sur la face inférieure de la base horizontale. Fixez a I'aide d’une clé M8 de 14 mm. B) Posez
le cadre sur le coté et installez les pieds a disque plat M8 de 20 mm pour stabiliser le cockpit. Faites pivoter tout le pied a la hauteur souhaitée. Assurez-vous que I'écrou est serré sur le disque plat. Remarque : Si
vous installez le support d’écran sur des sols inégaux, il est recommandé de l'installer avec les pieds réglables en hauteur pour stabiliser le cockpit.

06 - A) Alignez les trous traversants de la plaque Vesa étendue avec les trous filetés a l'arriere du moniteur ou du téléviseur. B) Alignez les rondelles multiples, boulonnez-les et fixez-les avec 4 boulons de 16 mm
(M4, M5 ou M6) et des rondelles.

07 - A) Alignez les trous traversants du support Vesa étendu avec le trou et la fente sur le coté de la plaque Vesa étendue. B) Boulonnez et fixez avec 2 boulons et rondelles M8 de 40 mm. Répétez I'opération de
Iautre coté.

08 - Alignez les découpes du support de montage Vesa étendu et accrochez-vous a la barre transversale de support de poteau.

09 - a) Fixez le support de plaque Vesa étendu du moniteur a I'arriere de la barre transversale de support de poteau avec 2 boulons M6 de 30 mm. B) Installez 2 boulons M6 de 30 mm pour un réglage angulaire
précis concernant l'inclinaison latérale du moniteur. Reportez-vous a I'étape 16.

10 - REGLAGE DE LANGLE DE MONTAGE VESA - Desserrez les boulons M8 40 mm fixant la plaque Vesa étendue au support de plaque Vesa étendu. Ajustez a I'angle souhaité et serrez les boulons pour les
verrouiller en place. Pour un réglage fin, reportez-vous a I'étape 11B)

11~ A) Installez 2 boulons M6 de 30 mm pour un réglage angulaire précis concernant Iinclinaison du moniteur vers 'avant. b) Ajustez les boulons M6 30 mm selon les besoins.

12 - La configuration de votre support d’écran unique est terminée. Si vous avez acheté un support pour trois écrans, veuillez continuer les instructions d'installation.

13 — ASSEMBLAGE DU SUPPORT DE MONITEUR TRIPLE - A) Alignez les trous traversants du support d'aile avec les trous filetés du pole intérieur vertical. B) Boulonnez et fixez avec 3 boulons et rondelles M8.
Répétez 'opération de I'autre coté.

14 - A) Alignez les trous filetés traversants du support d'aile avec les trous du support d'aile. B) Réglez I'angle souhaité, boulonnez et fixez avec 3 boulons et rondelles M8. Répétez I'opération de I'autre coté.

15 - REGLAGE ANGULAIRE DU SUPPORT D'AILE - Pour régler le moniteur a la position inclinée souhaitée, desserrez les boulons M8 sur le support d'aile. Utilisez les marques de position sur le support d'aile et le
poteau intérieur vertical comme référence. Répétez 'opération de I'autre coté.

16 - REGLAGE DE LA MISE A NIVEAU DU SUPPORT DAILE - Utilisez le niveau & bulle etles ajustements individuels des boulons pour équilibrer toute inclinaison du moniteur qui peut se produire dans l'ensemble.
Reportez-vous a I'étape 9B précédente).

17 - Répétez les étapes 6 a 11 pour fixer des moniteurs supplémentaires a la barre transversale de support de Iaile. La configuration de votre support a trois moniteurs est terminée.

17



8 support@nextlevelracing.com

Manual de instrucciones del soporte de monitor independiente de tubo redondo

Tu vigje de carreras de simulacién comienza aqui.
iSabemos que estds ansioso por comenzar a competirl Témese su tiempo con las instrucciones y siga esta gufa para ensamblar su producto. Se preparara para el éxito siguiendo el folleto de instrucciones para
optimizar completamente su producto.

CONTROLES PREVIOS A LA CARRERA

ADVERTENCIA

No utilice herramientas eléctricas para el montaje, ya que un apriete excesivo puede dafiar su marco.

Coloque y construya el soporte del monitor sobre una superficie nivelada suave y protegida.

No fuerce las piezas juntas.

Evite los hilos cruzados de elementos roscados.

En caso de duda, consulte el video de instalacion.

No cuelgue cargas adicionales en el soporte del monitor.

Asegurese de que todos los accesorios de ensamblaje estén correctamente apretados y periddicamente a partir de entonces para mayor seguridad y estabilidad.
Las piezas méviles presentan un peligro de pellizco. Tenga cuidado al ajustarse para evitar lesiones.

Planifique la colocacidn de los clips de gestion de cables al principio de la construccion.

No utilice el soporte del monitor si alguna pieza estd rota o falta.

Si necesita ayuda con su producto, pdngase en contacto con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA: PELIGRO DE ASFIXIA
Partes pequefias, no aptas para nifios menores de 3 afios o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

CONFIGURACIONES DE MONTAJE VESA

MONTAJE VESA EXTENDIDO NOTA: Antes de ensamblar el soporte del monitor, se recomienda planificar la altura requerida con anticipacion. Los monitores deben retirarse del soporte del monitor ensamblado
para cualquier ajuste de altura, para evitar lesiones o dafios.

Para orificios de montaje de monitor de didmetro variable, use la arandela multiple rectangular suministrada.

El soporte para monitor Unico admite monitores de hasta 65 pulgadasEl soporte para monitor triple admite monitores de 27 a 43 pulgadas
Si configura una configuracién de monitor triple, planee tener los orificios del monitor y del montaje en el soporte Vesa extendido igualmente espaciados. Esto depende del tamafio de los monitores.

INSTRUCCIONES

EMPEZAR

Cada paso corresponde a una imagen de las paginas anteriores. Consultelos segun sea necesario.

01- A) Alinee los orificios pasantes en el poste exterior vertical con los orificios roscados en la base horizontal. B) Atornille y asegurelo con 4 peros y arandelas M8. Repita en el otro lado.

02 - A) Alinee los orificios pasantes en el poste interior vertical con los orificios roscados en el polo exterior vertical. B) Atornille y asegurelo con 4 pernos y arandelas M8. Repita en el otro lado.

03 - A) Alinee los orificios pasantes de la barra transversal de soporte del poste con los orificios roscados del poste interior vertical. B) Atornille y asegurelo con 3 pernos y arandelas M8. Repita en el otro lado.
04 - AJUSTE DE ALTURA - ADVERTENCIA: ADVERTENCIA: Antes de montar el soporte del monitor, se recomienda planificar la altura requerida con anticipacion. Los monitores deben retirarse del soporte del
monitor ensamblado para cualquier ajuste de altura, para evitar lesiones o dafios. en general.

Retire los pernos que sujetan el poste interior vertical con los orificios roscados del poste exterior vertical. Ajuste a la altura deseada y apriete los pernos para bloquearlos en su lugar. Repita en el otro lado.

05 - A) Coloque el marco de lado y alinee las ruedas giratorias M8 y las arandelas cuadradas M8 con insertos roscados en la parte inferior de la base horizontal. Asegurelo con una llave M8 de 14 mm. B) Coloque
el marco de lado e instale los pies de disco plano M8 de 20 mm para estabilizar la cabina. Gire todo el pie a la altura deseada. Aseguirese de que la tuerca esté apretada en el disco plano. Nota: Si instala el
soporte para monitor en suelos irregulares, se recomienda instalarlo con los pies ajustables en altura para estabilizar la cabina.

06 - A) Alinee los orificios pasantes de la placa Vesa extendida con los orificios roscados en la parte posterior del monitor o televisor. B) Alinee las arandelas muiltiples, atornille y asegurelas con 4 pernos de 16
mm (M4, M5 o0 M6) y arandelas.

07 - A) Alinee los orificios pasantes del soporte Vesa extendido con el orificio y la ranura en el costado de la placa Vesa extendida. B) Atornille y asegrelo con 2 pemos y arandelas M8 de 40 mm. Repita en el
otro lado.

08 - Alinee los recortes del soporte de montaje Vesa extendido y enganchelo en la barra transversal del soporte del poste.

09 - A) Asegure el soporte de placa Vesa extendido del monitor a la parte posterior de la barra transversal de soporte del poste con 2 pernos M6 de 30 mm. B) Instale 2 pernos M6 de 30 mm para un ajuste
angular fino con respecto a la inclinacién lateral del monitor. Consulte el paso 16.

10 - AJUSTE DEL ANGULO DE MONTAJE VESA - Afloje los pernos M8 de 40 mm que sujetan la placa Vesa extendida al soporte de la placa Vesa extendida. Ajuste al dngulo deseado y apriete los pemos para
bloquearlos en su lugar. Para un ajuste fino, consulte el Paso 11B)

11-A) Instale 2 pernos M6 de 30 mm para un ajuste angular fino con respecto a la inclinacién del monitor hacia adelante. B) Ajuste los pernos M6 de 30 mm segin sea necesario.

12 - La configuracion del soporte para un solo monitor estd completa. Si ha comprado un soporte para monitor triple, contintie con las instrucciones de instalacion.

13 - CONJUNTO DE SOPORTE DE MONITOR TRIPLE - A) Alinee los orificios pasantes en el soporte del ala con los orificios roscados en el poste interior vertical. B) Atornille y asegurelo con 3 pernos y arandelas
M8. Repita en el otro lado.

14 - A) Alinee los orificios roscados pasantes del soporte del ala con los orificios del soporte del soporte. B) Establezca el dngulo deseado, atornille y asegurelo con 3 pernos y arandelas M8. Repita en el otro lado.
15 - AJUSTE ANGULAR DEL SOPORTE DEL ALA - Para ajustar el monitor a la posicion inclinada deseada, afloje los pernos M8 en el soporte del ala. Utilice las marcas de posicion en el soporte del ala y el poste
interior vertical como referencia. Repita en el otro lado.

16 - AJUSTE DE NIVELACION DEL SOPORTE DEL ALA - Utiice el nivel de burbuja y los ajustes individuales de los pernos para equilibrar cualquier inclinacion del monitor que pueda ocurrir en general. Consulte el
paso 9B anterior).

17 - Repita los pasos 6 a 11 asegurando los monitores adicionales a la barra transversal de soporte del ala. La configuracién del soporte para monitor triple estd completa.

18



Video Instruction: bit.ly/nirbuild

Y0 (g5l Geo¥l ddlie Jol> Wlaglsss Js>

Lo el dolsdl sim @l dloy 1us
2ol Waitte oo Olagdeid] oS £LIL ol cland st loutio gaomd) JJl 1is 2l Oladsdll zo iy 5 13ludl ety e any> bl slsi o

Bladl J8 b Glog=s
el Gk o oSy Bl Al 0Y geemil) &30Sl OlgaVI elasul pde G2y

w09 Al g i e bl o8g dalidl Jol> po

s elmVl e Y

“ddgloll polimll cublid cuzs

il gad pild ¢ els § s 13

Lasladl Jols e d8L0] Yool @lss Y

bizadly deludl J=T 0 6293 JSi 23 sy guove JSia grezdl OLSS guaz by o>] o wSb
Dbyl o sl dic yisdl g3 . doydll jas dSiell eVl Jias

sy poldl <Lyl Glay § S byls] gblie gyl babas

3580 ol hguSe g2 @l O 3] dblil Jol> pasiuiy @

support@nextlevelracing.com : e 3939)1 Uy 3oy JUaiVl (28 ¢« Eiial) ocd L5\ dl dalw cas 3]

BLsYl jhas iss
- pglgsl § SN dodlio né <ll g ) Oskar Sl (sl o lgis ¥ (pas 095 JEEN ) o 2l

VESA Jol> @liy g5
5 sl ol @l iz ¢ gl Jouss §Y masmall daladl Jols oo Slaladl A coy e Lolholl glisyl badasis g0 cdalidl Jol> guond L dlasdle disall
3y 50)l dyltuns B3ast0 Al sasiuol ¢ Oglisall sl OIS dslidl Sy Ol

diogs €Y - diog YV e Wlilidl ecay Monitorstand Triple Monitor diogy 10 Ul Jua bo 2,0l diolidl Jol> acas
Olsladl aze U dai 1o . gluis JKio 8aclio Jissll Vesa Jols e wuSilly dslid] oloud e Jguasd) lakasd ¢ 4536 dals slag] slack s 13]
Olegss
=4
ool gl 92l il Olxall § 500 @0 bolas JS §lgis
I GOl e )8 MA el ssobuss € plasiaaly Lnselis dpsiin o3 (0 4@Vl Baclll e ddsle wlovity gl Lzl Gadll e 839290l (s i

8l3lnay o (1- )
ISl e 5)S MA EYluy ol € olaziinls ey diutis od (G .ol (2l adll e ddglall gdtll go gl Gl Cdadll e 83929l Ggadl 8l3kw od (1 - Y

L e )5S MA c9ldy sabons ¥ slassily laisalis diuiiy o8 (0wl JSIWI bl e dllall Sl ga ghbliall il acs bay & e 5357gall Ligitl] Bl3lonay od (1 - ¥

ke Ui )56 ol dlol o iz« il Jyus @Y gasmell A3l Jolo o Lol DB oy Uiseno slbaall gliipVl baghsiy g5y ¢ A5La| Jolor anmd b 3o 253w - iVl Jpouss -
I ol e 5,8 Agite gt bl s eyl gyl e bl bl (a3l il e gloll Sloniill g gulyl 101 Sgosll as S 2L Al o

wile e Syl @b (0 e 1 MA by i slasialy ool -4l 8aclill go Jawdl bl e ddsle SYL3| o MA dsyall clusilly MA Sblsll Oblone 813lmey ads asile e syl g (i - -0
Sl Je dsladl Jols slacl Dl § oMo aall popill e Jaud) jol ws o 15 cogllaall gVl | Joll ol 12905 o5 53Ul Byad casstd oo - MA eebaasall oyl _oladl oty a3
B3 Byed o) glip¥l bayd Ayl aladl slusiiol Gl o9 ¢ digims xt

€ polico alusioly Ly ity ady « Basiall CYLull 8l3nay o8 (0 0935l ol &Ll o AL gl § B35gall dslall Oolowiall go busaall Vesa dog) e 835mgall Oloiall Sl3bnoy o3 (1 - 1
’ ’ e¥lués (M 5l MO of M) ao V1 x

S LI e 35S oo € MA X ¥ oLy ol slasiuly laisolig ditiy ad (0 Baianll Vesa dog) Lils e 535gall doially doiill o ainall Vesa Jolo e 8357sall lowiall 6l3lnay o3 (1- -V
gasll_acd) diplall e ity _ads Vesa Jols Jolod Bataall oloxill blalxay o - <A

Laladl Dol Gl losd 85N dygl)l Jai) suoluws TAMM MU X ¥ Cansliy 85 (00« o Yo MUX ¥ ssoluns o bliiell bl oe> o 00 (a3 20l U] daall dislid) aiall Vesa dog) Jals (1 -9
Vshasll ] gzl g il

W dghasdl 2 ¢ G5l bawiall AlSe & Lainid) (bl s dygiyall daslyl e Japdl Basnall Vesa dog) Jalon biaal] Vesa dog) s JI o € pulia MA syoluws 2liy ab - VESA (oS dasl banis 1
(@

coslae 50 S ao Yo M1 ol basdl (0 duoladl L3Led] Aol 3l Logd 331 Golyll ball ssolivo o T M X ¥ gty ad (-1

et Syl dsybio Lz ¢ L3N dile Jalo o bl 08 S 13] ey polidl @3pall A5Ladl ol slac] JasS] - W

e 355 MA CYluts suoluns ¥ placiioly lginelis disetis o (0 ol 1l il e dglall oloial] go plizdl sed S e 83g2gall wloill bl3lney o8 (1 - dsll &alall Jol> degazmo - ¥
S Ll

Il e 1S MA c¥ldy ol ¥ _alasiinly lgisalis diisy od ¢ diglaall dislll bl (0 bzl _acs dayiS e B3ggall bl o izl doles e ddslall oloviall 6lnay o3 (1-1¢

e 358 22508 el 1l il Uizl dles e magall Glodle oasiul 2lizdl e daaS e MA syoluws eliy o5 ¢ Coslbaall 55l @ogll e doladl band) - plizdl o) sl lasiall - 10
31 Ll

(&l O 4 Belasdl g2l - ale JSiy Em5 a8 dslel) Dol T Elge) dynall palucall Sy oyl S5ins sl - pladl doles dyges bans - 11

A ALl Jolo Slael JaS] bzl acd dubysll ddplall e ddlol lols ol W JI T oo Slshasdl 1,5 -

19



8 support@nextlevelracing.com

(R v W S S A R

EOIRYRE IRNXE A0
RAERBLH LR TR NERRR B T1E, FHERARREAR IR R SRR AL BN BN & N .

s
BAEFARMIEHTAR KA Er RS ENER,

ARR AR RIPNATRE M BNEEE TR
FEREHRTIE i,

BRELIETRAL,

B, BERREN.

TEESRRTE LRETAN G,

BRPTEEREEBERTE, AL EERTR JBRZENEE.
SRR, BENEI VD, USRS,

o BTN EATEXMIE,

o INFAMRERERIRELX, 1B/ Monitor Stands
RN B EEA, ERREI TR HFAE: support@nextlevelracing com

B 2RER
NEERES 3 5 UTH) [ EREARR TR A TR ANREIA DR,

VESA RAEEE
T RVESA BERE . AL B FEE7H, BVRIHIFIENEE, WA AEFN SRR Hr PR I IS EER, LB GEUEER 5T,
FATFREBRNT R ZER, HERMHER Multi-Washer.

BNRRERREHEA 65 BIMNT T = DR RS/ 21 B - BETNTTE
MRRE=ETREIRE, Bt BVesas R LB REALEA S0, XEUAT SATERIAL

En

Froa

BN THERE LNERRERESEE,

01-A) SFEBIMF EHGEA 5K TER HNRAANTT. B) RRENHE 4/ M8 B BBEE E5—NER.

02-A) FEBRIT LHGEA SEBNT LNBREANTT. B) ARRENHA 4/ M8 B BBEE E5—NES.

03-A) FAFRRIT L H0BHL SEENT LRGN, B) ARIRETHA 3 M RENEEEE 5 B8,

04- SERE-BL BE: ARG RELEVH, BNRIIIFENEE, WANEETNE TR E T Era e E R, We R EahsRRR Bk,
R TREEINT LOBRLA B ZENHRE, RREF RN EE T AR e AL A5 —E A, N B
05- A) SHEZRAIAS, 355 M8 BIRAI M8 /5T 28 5k PEEREEERAMRARE 7157, 6673 M8 14 EXIRFEE, B) FHESRMA 2% M8 20 A T RMLUE E B, R N ier A N
ERREREIEARTRE LIS1R: MREATENMR F R RS E R ENRARE T AT R R E RN,

06-A) T Vesa #r LH5EA, 5 B Ra g B MBS ENERATIITB) ML NNE, FRIRZTF 4x 16 2K (M4 M5 3 Mo) FIEBEE,

07-A) FHIK Vesa S22 EAEA, 500K Vesa ArMIESF AT B) RIS 2/ M8 40mm REHIREER B NES,

08- HTFAIK Vesa REZ IO HAEA R Lo

09-A) A 2x M6 30mm RIS T RERIEK Vesa i FEE BT R BINEELB) 23 21 M6 30mm B2, BTN Enes @i TiRAAERE. BSRS & 16,

10- VESA REA R HE - KFEFATK Vesa AREIEEINK Vesa B ZRA) MB 40mm iz, BEBIFRMVAEH T RRIELSERNL B X H18, BEAS R 118)

11-A) T 206 30 X8, BTE XAl T ra NRAARRE.B) BIERZRE M6 30mm i,

12- B B e R B AR EIE 7 Triple Monitor Stand, BAMEZEH.

13- ZSRRRAME - A) FNBSIR LR SEB AR LNREH77.B) RREZTHA 31 M8 RN RBER. £5—NEE.

14-A) FHIEZE FNEAC SHES SR ENANB) REFRNAE BRREIHE 3/ M8 ELiREER 5 —NES,

B-NExEAEHE - ERETSAARImENAEME, BB EE LK M8 12, (57 Wing Support # Vertical Inner Pole LRfTBIRZEASE E5—NEX,
16- NEZERTRE - FAATANE MRS RRR TE R ENE AR RN FE RN R 98) o

17-EEFR6- 1L, FIANSRRETINEZEFT 155 Triple Monitor Stand #EB M,

20



Video Instruction: bit.ly/nirbuild

Navod k poutziti volné stojiciho stojanu na monitor z kulaté trubky

Vade cesta za zdvodénim sim zacind zde.
Vime, Ze se nemizete dockat, az zacnete zavodit! Udélejte si Cas s pokyny a pfi sestavovani produktu postupujte podle tohoto privodce. Pripravite se na Uspéch tim, Ze budete postupovat podle ndvodu k tpiné
optimalizaci svého produktu.

KONTROLY PRED ZAVODEM

VAROVANI

K montdzi nepouzivejte elektrické nafadi, protoze nadmémé utazenf méize poskodit vas ram.

Rozlozte a postavte stojan monitoru na mékky a chrénény rovny povrch.

Na dily netlacte ndsilim.

Viyhnéte se kifzovému zavitovani zavitd.

V pfipadé pochybnosti se podivejte na instalacni video.

Na stojan monitoru nezavéuite dalsi zatizenf.

Ujistéte se, Ze jsou vechny montazni armatury fadné utazeny a poté pravidelné pro bezpecnost a stabilitu.
Pohyblivé ¢asti predstavuji nebezpedi priskfipnuti. Pfi nastavovani budte opatrni, aby nedoslo ke zranéni.
Naplanujte umisténi svorek pro vedeni kabell na zaCatku sestavy.

Stojan monitoru nepouzivejte, pokud je nékterd ¢ast rozbitd nebo chybi.

Pokud potfebujete jakoukoli podporu s vasim produktem, kontaktujte nas pfatelsky tym na adrese: support@nextlevelracing.com

VAROVANI NEBEZPECT UDUSENI
Malé ¢asti, ne pro déti do 3 let nebo pro jakékoli jedince, ktefi majf tendenci vkladat do Ust nepozivatelné pfedméty.

KONFIGURACE DRZAKU VESA

ROZSIRENY DRZAK VESA POZNAMKA: Pred sestavenim stojanu monitoru se doporucuje predem naplanovat pozadovanou vysku. Monitory musf byt pfi jakémkoli nastaveni vyky vyjmuty ze smontovaného
stojanu monitoru, aby nedoslo ke zranéni nebo poskozeni.

Pro montazni otvory monitoru s riznym primérem pouzijte obdéinikovou podlozku Multi-Washer, kterd je soucasti dodavky.

Stojan pro jeden monitor podporuje az 65" monitorStojan pro tfi monitory podporuje 27" - 43" monitory
Pokud nastavujete nastaveni trojitého monitoru, naplanujte si, Ze monitor a montazni otvory na rozsifeném drzaku Vesa budou rovnomémé rozmistény. To zavisi na velikosti monitord.

INSTRUKCE

ZACINAT

Kazdy krok odpovida obrazu na pedchozich strankdch. Podle potfeby se na né odkazuijte.

01- A) Zarovnejte prlichozi otvory na svislé vnéjsi tyci se zavitovymi otvory na vodorovné zakladné. B) Prosroubuite a zajistéte 4 x Srouby a podlozkami M8. TotéZ zopakujeme na druhou stranu.

03 - A) Zarovnejte prichozi otvory na pficniku podpéry sloupu se zavitovymi otvory na svislé vnitini tyci. B) Prosroubujte a zajistéte 3 x Srouby a podlozkami M8. Totéz zopakujeme na druhou stranu.

04 — NASTAVENI VYSKY — VAROVANI: VAROVANI: Pied montai stojanu monitoru se doporucuje predem naplanovat pozadovanou vysku. Monitory musf byt pfi jakémkoli nastaveni vysky vyjmuty ze
smontovaného stojanu monitoru, aby nedoslo ke zranéni nebo poskozeni. kombinéza.

Odstranite Srouby zajistujici svisly vnitini pdl pomoci zavitovych otvordi na svislém vnéjsim polu. Nastavte pozadovanou vysku a utahnéte Srouby, aby zapadly na misto. TotéZ zopakujeme na druhou stranu.

05 - A) Polozte ram na bok a vyrovnejte kolecka M8 a ¢tvercové podlozky M8 se zavitovymi viozkami na spodn strané vodorovné zakladny. Zajistéte pomoci klice M8 14 mm. B) Polozte rém na bok a nainstalujte
patky M8 20 mm s plochym diskem pro stabilizaci kokpitu. Otocte celé chodidlo do pozadované vysky. Ujistéte se, Ze je matice utazena na plochém kotouci. Pozndmka: Pokud instalujete stojan monitoru na
nerovné podlahy, doporucuje se instalovat s vyskové nastavitelnymi nozickami pro stabilizaci kokpitu.

06 - A) Zarovnejte prichozi otvory na prodlouzené desce VESA s otvory se zavitem na zadni strané monitoru nebo televizoru. B) Viyrovnejte vicendsobné podlozky, zasroubujte a zajistéte pomoci 4 x 16mm Sroub(
(M4, M5 nebo M6) a podlozek.

07 - A) Zarovnejte priichozi otvory na prodiouzeném drzaku VESA s otvorem a $térbinou na bocni strané prodlouzené desky VESA. B) Prosroubujte a zajistéte 2 x Srouby a podlozky M8 40 mm. Totéz zopakujeme
na druhou stranu.

08 - Zarovnejte vyFezy rozsiteného drzéku drzaku VESA a zavéste jej na pficnik podpéry tyce.

09 - A) Zajistéte prodlouzeny drzék desky Vesa monitoru na zadni stranu pficniku podpéry sloupu pomoci 2 x M6 30 mm Sroubd. B) Nainstalujte 2 x Srouby M6 30 mm pro jemné thlové nastaveni tykajici se
bocniho ndklonu monitoru. Viz krok 16.

10 — NASTAVEN] UHLU DRZAKU VESA - Povolte $rouby M8 40 mm, které pfipeviuji prodiouzenou desku Vesa k prodlouzenému drzéku desky VESA. Nastavte pozadovany thel a utéhnéte $rouby, aby zapadly na
misto. Jemné nastaveni viz krok 11B)

11- A) Nainstalujte 2 x Srouby M6 30 mm pro jemné hlové nastaveni tykajicf se néklonu predniho monitoru. B) Upravte Srouby M6 30 mm podile potfeby.

12 - Nastaven stojanu pro jeden monitor je dokonceno. Pokud jste si zakoupili stojan pro tfi monitory, pokracujte pokyny k instalaci.

13 - MONTAZ STOJANU TROJITEHO MONITORU - A) Zarovnejte priichozi otvory na drzaku kiidla se zavitovymi otvory na svislé vnitinf tyci. B) Prosroubuite a zajistéte 3 x $rouby a podiozkami M. Toté
zopakujeme na druhou stranu.

14 - A) Zarovnejte otvory se zavitem na drzaku kfidla s otvory na drzdku drzéku kfidla. B) Nastavte pozadovany hel, prosroubuijte a zajistéte 3 x Srouby a podlozkami M8. Totéz zopakujeme na druhou stranu.

15— UHLOVE NASTAVEN] PODPERY KRIDLA - Cheete-li nastavit monitor do pozadované thlové polohy, povolte $rouby M8 na drzdku kiidla. Pro referenci pouzijte oznacenf polohy na podpoe kiidla a svislé
vnitfni ty¢i. TotéZ zopakujeme na druhou stranu.

16 - NASTAVEN{ VYROVNANI PODPERY KRIDLA - Pouijte vodovahu a individudini nastaveni $roubii k vyvazeni jakéhokoli naklonu monitoru, ke kterému méize dojit celkové. Viz predchozf krok 9B).

17 - Opakuite kroky 6 - 11 a zajistéte dalsi monitory k pricniku podpéry kfidla. Nastaven stojanu pro tfi monitory je dokonceno.

21



8 support@nextlevelracing.com

Rundrohr Freistehender Monitorsténder Bedienungsanleitung

Deine Sim-Racing-Reise beginnt hier.
Wir wissen, dass Sie es kaum erwarten kdnnen, mit dem Rennfahren zu beginnen! Nehmen Sie sich Zeit mit den Anweisungen und befolgen Sie diese Anleitung, um thr Produkt zusammenzubauen. Sie
bereiten sich auf den Erfolg vor, indem Sie der Bedienungsanleitung folgen, um Ihr Produkt vollsténdig zu optimieren.

CHECKS VOR DEM RENNEN

WARNUNG

o Bitte verwenden Sie fiir die Montage keine Elektrowerkzeuge, da ein zu festes Anziehen Ihren Rahmen beschédigen kann.

o Legen Sie den Monitorsténder auf einer weichen und geschiitzten ebenen Fléche auf und bauen Sie ihn auf.

Schieben Sie die Teile nicht gewaltsam zusammen.

Vermeiden Sie das Uberfadeln von Gewindeelementen.

Im Zweifelsfall konsultieren Sie das Installationsvideo.

Hangen Sie keine zusatzlichen Lasten an den Monitorstander.

Stellen Sie sicher, dass alle Montageteile ordnungsgemaR und danach regelméRig festgezogen werden, um Sicherheit und Stabilitat zu gewdhrleisten.
Bewegliche Teile stellen eine Einklemmgefahr dar. Seien Sie vorsichtig bei der Anpassung, um Verletzungen zu vermeiden.

Planen Sie die Platzierung von Kabelmanagement-Clips zu Beginn Ihres Builds.

o Verwenden Sie den Monitorstander nicht, wenn ein Teil defekt ist oder fehlt.

Wenn Sie Unterstiitzung bei Ihrem Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG VOR ERSTICKUNGSGEFAHR
Kleinteile, nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieRbare Gegenstande in den Mund zu nehmen.

VESA-HALTERUNGSKONFIGURATIONEN

ERWEITERT VESA-HALTERUNG HINWEIS: Vor dem Zusammenbau des Monitorstanders wird empfohlen, die erforderliche Hohe im Voraus zu planen. Monitore miissen fiir jede Hohenverstellung vom
montierten Monitorstander entfernt werden, um Verletzungen oder Schaden zu vermeiden.

Fiir Monitorbefestigungsldcher mit unterschiedlichen Durchmessern verwenden Sie die mitgelieferte rechteckige Multi-Unterlegscheibe.

Einzelmonitorstander unterstiitzt bis zu 65” MonitorDreifacher Monitorstander unterstiitzt 27 - 43” Monitore
Wenn Sie ein Triple-Monitor-Setup einrichten, planen Sie, dass der Monitor und die Befestigungslocher an der erweiterten Vesa-Halterung in gleichem Abstand angeordnet sind. Dies hangt von der
GroRe der Monitore ab.

ANWEISUNGEN

ANFANGEN

Jeder Schritt entspricht einem Bild auf den vorhergehenden Seiten. Beziehen Sie sich bei Bedarf auf sie.

01- A) Richten Sie die Durchgangslocher an der vertikalen Aufenstange mit den Gewindebohrungen an der horizontalen Basis aus. B) Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben
sichern. Auf der anderen Seite wiederholen.

02- A) Richten Sie die Durchgangslacher an der vertikalen Innenstange an den Gewindebohrungen an der vertikalen AuRenstange aus. B) Durchschrauben und mit 4 x M8 Schrauben und Unter-
legscheiben sichern. Auf der anderen Seite wiederholen.

03 - A) Richten Sie die Durchgangsldcher an der Querstange der Stangenhalterung an den Gewindebohrungen an der vertikalen Innenstange aus. B) Durchschrauben und mit 3 x M8 Schrauben und
Unterlegscheiben sichern. Auf der anderen Seite wiederholen.

04 - HOHENVERSTELLUNG - ACHTUNG: WARNUNG: Es wird empfohlen, vor der Montage des Monitorstanders die erforderliche Hohe im Voraus zu planen. Monitore miissen fiir jede Hohenverstellung
vom montierten Monitorstander entfernt werden, um Verletzungen oder Schéden zu vermeiden. insgesamt.

Entfernen Sie die Schrauben, mit denen die vertikale Innenstange mit den Gewindeldchern an der vertikalen Aufenstange befestigt ist. Stellen Sie die gewiinschte Hhe ein und ziehen Sie die Schrau-
ben fest, um sie zu verriegeln. Auf der anderen Seite wiederholen.

05 - A) Legen Sie den Rahmen auf die Seite und richten Sie die M8-Lenkrollen und M8-Vierkantscheiben mit Gewindeeinsétzen an der Unterseite der horizontalen Basis aus. Mit einem M8
14-mm-Schraubenschliissel sichern. B) Legen Sie den Rahmen auf die Seite und installieren Sie die M8 20 mm FlachscheibenfiiRe, um das Cockpit zu stabilisieren. Drehen Sie den gesamten Fuf auf
die gewiinschte Hohe. Stellen Sie sicher, dass die Mutter auf der flachen Scheibe festgezogen ist. Hinweis: Wenn Sie den Monitorstander auf unebenen Béden aufstellen, wird empfohlen, ihn mit den
héhenverstellbaren FiiRen zu installieren, um das Cockpit zu stabilisieren.

06- A) Richten Sie die Durchgangslocher an der erweiterten Vesa-Platte an den Gewindebohrungen auf der Riickseite des Monitors oder Fernsehgerats aus. B) Mehrere Unterlegscheiben ausrichten,
durchschrauben und mit 4 x 16 mm Schrauben (M4, M5 oder M6) und Unterlegscheiben sichern.

07-A) Richten Sie die Durchgangsldcher an der erweiterten Vesa-Halterung an der Bohrung und dem Schlitz an der Seite der erweiterten Vesa-Platte aus. B) Durchschrauben und mit 2 x M8 40mm
Schrauben und Unterlegscheiben sichern. Auf der anderen Seite wiederholen.

08-Richten Sie die Ausschnitte der erweiterten Vesa-Halterung aus und haken Sie sie an der Stangenhalterung ein.

09- A) Befestigen Sie die verlangerte Vesa-Plattenhalterung des Monitors mit 2 x M6 30 mm Schrauben an der Riickseite der Maststiitze. B) Installieren Sie 2 x M6 30mm Schrauben filr die Feinwinkelein-
stellung bezliglich der seitlichen Monitorneigung. Siehe Schritt 16.

10 - EINSTELLUNG DES VESA-HALTERUNGSWINKELS - Losen Sie die M8 40-mm-Schrauben, mit denen die verldngerte Vesa-Platte an der erweiterten Vesa-Plattenhalterung befestigt ist. Stellen Sie den
gewiinschten Winkel ein und ziehen Sie die Schrauben fest, um sie zu verriegeln. Zur Feineinstellung siehe Schritt 11B)

11- A) Installieren Sie 2 x M6 30mm Schrauben zur Feinwinkeleinstellung beziiglich der Monitorneigung nach vorne. B) Passen Sie die M6 30-mm-Schrauben nach Bedarf an.

12- Die Einrichtung Ihres Einzelmonitorsténders ist abgeschlossen. Wenn Sie einen Dreifach-Monitorsténder gekauft haben, fahren Sie bitte mit den Installationsanweisungen fort.

13- MONTAGE EINES DREIFACHEN MONITORSTANDERS - A) Richten Sie die Durchgangslécher an der Fliigelhalterung an den Gewindebohrungen an der vertikalen Innenstange aus. B) Durchschrauben
und mit 3 x M8 Schrauben und Unterlegscheiben sichern. Auf der anderen Seite wiederholen.

14- A) Richten Sie die Durchgangsgewindebohrungen an der Fliigelhalterung an den Lochern an der Fliigelhalterung aus. B) Gewiinschten Winkel einstellen, durchschrauben und mit 3 x M8 Schrauben
und Unterlegscheiben sichern. Auf der anderen Seite wiederholen.

15- WINKELEINSTELLUNG DER FLUGELHALTERUNG - Um den Monitor in die gewiinschte Winkelposition zu bringen, ldsen Sie die M8-Schrauben an der Fliigelhalterung. Verwenden Sie als Referenz die
Positionsmarkierungen auf der Fliigelstiitze und der vertikalen Innenstange. Auf der anderen Seite wiederholen.

16- EINSTELLUNG DER FLUGELSTUTZE - Verwenden Sie die Wasserwaage und einzelne Bolzeneinstellungen, um jede insgesamt auftretende Monitorneigung auszugleichen. Siehe vorherigen Schritt
9B).

17 - Wiederholen Sie die Schritte 6 bis 11 und befestigen Sie weitere Monitore an der Querstange der Fliigelstiitze. Die Einrichtung Ihres Triple-Monitor-Sténders ist abgeschlossen.

22



Video Instruction: bit.ly/nirbuild

Manuale diistruzioni del supporto per monitor autoportante a tubo rotondo

II'tuo viaggio nel sim racing inizia qui.
Sappiamo che non vedi I'ora diiniziare a correre! Prenditi il tuo tempo con le istruzioni e sequi questa guida per assemblare il tuo prodotto. Ti preparerai per il successo seguendo il libretto di istruzioni per
ottimizzare completamente il tuo prodotto.

VERIFICHE PRE-GARA

AVVERTIMENTO

o Siprega dinon utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.

o Stendere e montare il supporto per monitor su una superficie piana morbida e protetta.

o Non forzare le parti insieme.

o Evitare la filettatura incrociata di elementi filettati.

o Incaso di dubbio, consultare il video di installazione.

o Non appendere carichi aggiuntivi al supporto del monitor.

o Assicurarsi che tutti i raccordi di montaggio siano serrati correttamente e successivamente periodicamente per sicurezza e stabilita.
o Le partiin movimento presentano un pericolo di schiacciamento. Prestare attenzione durante la regolazione per evitare lesioni.
o Pianifica il posizionamento delle clip per la gestione dei cavi allinizio della costruzione.

o Non utilizzare il supporto del monitor se una parte & rotta 0 mancante.

Se hai bisogno di supporto per il tuo prodotto, contatta il nostro team all'indirizzo: support@nextlevelracing.com

AVVERTENZA PERICOLO DI SOFFOCAMENTO
Piccole parti non per bambini di eta inferiore a 3 anni o individui che hanno la tendenza a mettere in bocca oggetti non commestibili.

CONFIGURAZIONI DI MONTAGGIO VESA

MONTAGGIO VESA ESTESO N.B.: Prima di assemblare il supporto per monitor, si consiglia di pianificare in anticipo I'altezza richiesta. | monitor devono essere rimossi dal supporto per monitor assemblato per
qualsiasi regolazione dell'altezza, per evitare lesioni o danni.

Per fori di montaggio del monitor di diametro variabile, utilizzare la rondella multipla rettangolare in dotazione.

Il supporto per monitor singolo supporta monitor fino a 65" Monitorll supporto per monitor triplo supporta monitor da 27" a 43"
Se si configura una configurazione a tre monitor, pianificare di avere il monitor e i fori di montaggio sul supporto Vesa esteso equidistanti. Cio dipende dalle dimensioni dei monitor.

DISPOSIZIONI

INIZIO

Ogni passaggio corrisponde a un'immagine delle pagine precedenti. Fare riferimento ad essi se necessario.

01- A) Allineare i fori passanti sul palo esterno verticale con i fori filettati sulla base orizzontale. B) Imbullonare e fissare con 4 bulloni e rondelle M8. Ripeti sull'altro lato.

02 - A) Allineare i fori passanti sul palo interno verticale con i fori filettati sul palo esterno verticale. B) Imbullonare e fissare con 4 bulloni e rondelle M. Ripeti sullaltro lato.

03 - A) Allineare i fori passanti sulla Barra Trasversale Supporto Palo con i fori filettati sul Palo Interno Verticale. B) Imbullonare e fissare con 3 bulloni e rondelle M8. Ripeti sull'altro lato.

04 - REGOLAZIONE DELLALTEZZA - ATTENZIONE: ATTENZIONE: Prima di montare il supporto per monitor, si consiglia di pianificare in anticipo I'altezza richiesta. | monitor devono essere rimossi dal supporto
per monitor assemblato per qualsiasi regolazione dell'altezza, per evitare lesioni o danni. grembiule.

Rimuovere i bulloni che fissano il palo interno verticale con i fori filettati sul palo esterno verticale. Regolare I'altezza desiderata e serrare i bulloni per bloccarli in posizione. Ripeti sull'altro lato.

05 - A) Appoggiare il telaio su un lato e allineare le ruote piroettanti M8 e le rondelle quadre M8 con inserti filettati sul lato inferiore della base orizzontale. Fissare con una chiave M8 da 14 mm. B) Appoggiare il
telaio su un lato e installare i piedini a disco piatto M8 da 20 mm per stabilizzare I'abitacolo. Ruotare I'intero piede all'altezza desiderata. Assicurarsi che il dado sia serrato sul disco piatto. NOTA: Se siinstalla il
supporto per monitor su pavimenti irregolari, si consiglia di installarlo con i piedini regolabili in altezza per stabilizzare I'abitacolo.

06 - A) Allineare i fori passanti sulla piastra Vesa estesa con i fori filettati sul retro del monitor o del televisore. B) Allineare le rondelle multiple, imbullonare e fissarle con 4 bulloni da 16 mm (M4, M5 o M6) e
rondelle.

07 - A) Allineare i fori passanti sulla staffa Vesa estesa con il foro e la fessura sul lato della piastra Vesa estesa. B) Imbullonare e fissare con 2 bulloni e rondelle M8 da 40 mm. Ripeti sull'altro lato.

08 - Allineare le aperture della staffa di montaggio Vesa estesa e agganciarla alla traversa di supporto del palo.

09 - A) Fissare la staffa della piastra Vesa estesa del monitor sul retro della barra trasversale di supporto del palo con 2 bulloni M6 da 30 mm. B) Installare 2 bulloni M6 da 30 mm per una regolazione angolare fine
relativa all'inclinazione laterale del monitor. Fare riferimento al passaggio 16.

10 - REGOLAZIONE DELLANGOLO DI MONTAGGIO VESA - Allentare i bulloni M8 da 40 mm che fissano la piastra Vesa estesa alla staffa della piastra Vesa estesa. Regolare I'angolazione desiderata e serrare i
bulloni per bloccarli in posizione. Per la regolazione fine fare riferimento al passaggio 11B)

11- A) Installare 2 bulloni M6 da 30 mm per una regolazione angolare fine relativa all'inclinazione del monitor in avanti. B) Regolare i bulloni M6 da 30 mm secondo necessita.

12 - La configurazione del supporto per monitor singolo & completa. Se hai acquistato un supporto per monitor triplo, continua con le istruzioni di installazione.

13 - MONTAGGIO DEL SUPPORTO PER MONITOR TRIPLO - A) Allineare i fori passanti sulla staffa di supporto dell'ala con i fori filettati sul palo interno verticale. B) Imbullonare e fissare con 3 bulloni e rondelle M8.
Ripeti sull'altro lato.

14 - A) Allineare i fori filettati passanti sul supporto alare con i fori sulla staffa di supporto alare. B) Impostare 'angolo desiderato, avvitare e fissare con 3 bulloni e rondelle M8. Ripeti sull'altro lato.

15 - REGOLAZIONE ANGOLARE DEL SUPPORTO DELLALA - Per regolare il monitor nella posizione angolata desiderata, allentare i bulloni M8 sulla staffa di supporto dell'ala. Utilizzare i contrassegni di posizione
sul supporto dell'ala e sull'asta interna verticale come riferimento. Ripeti sull'altro lato.

16 - REGOLAZIONE DEL LIVELLAMENTO DEL SUPPORTO ALARE - Utilizzare la livella a bolla d'aria e le regolazioni individuali dei bulloni per bilanciare I'inclinazione del monitor che puo verificarsi in generale.
Fare riferimento al passaggio precedente 9B).

17 - Ripetere i passaggi 6 - 11 fissando i monitor aggiuntivi alla barra trasversale di supporto dell'ala. La configurazione del supporto per triplo monitor & completa.

23



support@nextlevelracing.com

AT TRV AR I TR E R BB T A LTI DEREER B

ST S
UN/ccVle

,J“\g\/ NT w%ﬁ JIC
3,%:\ ]\Bt /9: OEREDS uiﬁ BOLDICHE
EILROBEERIC T —T I ERY J\)j@ﬁﬁptﬁd‘ ES
BanEni-oriy i’idd %%G‘J\FW*Z REERALBVTIIEV,
Al ST AR MMERBAIE RO TL VR —BF—AICBBELEDEEL support@nextievelracing.com
)i

ofF "D
Hﬂé

SERBOFAR BASNAVDOEOIIANAERN HAADTODNSBHRATIEHDEE A,

VESAY™ > MR
DRFRVESAY IV NE EZ2-2AV REEHU (Al WERBSAZFITET A L ABEN L £, BOhaE e 31013 BRPBELR T 51010 T2A—RBAL T EZ4— AV RIBEDAT P E
nHnET,

SECFLBROTIA-B

4\/?%7% EHR-NLETNITILED &"*
RT T 55E1E Etended Vesav TV MDEZ

%%‘E‘i\ﬁwﬂ /J/ug\,_/TﬁL'CL‘i Z%,_GL’(%H‘T\L" \

01-A BETDA—H— TRKEA— X“Z//\ CEDHET, BRI NCERLAxMERILN Ty v —TEEL E 3 A TRRL £,

02-A EB1F */\*)L@EL/ REBTIA L’“?//\,LuﬁtagoBm)LM ELAXMBRI Ty —TEEL X7 RTAITRDRELET,

03-A) R=)LHR=h70RN—DEE) Hl* F=R=ILOXINIEDEET, BRI NTEELIXMERILN Ty v —TEEL £, KB TRDERLET,

AR ELEEE T A-RAVRERALTS ETL\J@K““*C%‘ IS A L BROLET, SRR A0 BHE TR T AR RAT T
EU?CJT /:\o

ﬁL%/* R=VEBET V- R=LOZINUBEEL TV R MDA F . A 20B SICREL AL MO TEOMUEIC Oy 7 LET B TRDELET,

-A L= LEBRECBEMSE Y AR =)L EMBR I I T Iy = KFEA=ZD T EA A —MNIEDEET, MSlMWb/iWEELT LQT Bub N
M/M MDA Ty Iy MRSt £ Re R A B 208 XTI B X7,y Ty b 2ICLon D AR SN TVAC
BBEIE VI M BESE R 0IC mﬂanua’t«ﬁ{ EBLRETA L ebBOLET,

06-A) Extended Vesa /L — D BB NEF EZA— 13T LEOEEICH IR I EDE FT BV F Iy v —HAIBEDE LRI NTETE L4 x 16mmaR )L M4 M5, 2
07- A) Extended Vesa Bracket DB &) & Extended\’eca/b FORIEICHAT R0 ME fﬁi«on/‘rTséE 2xMBA0mMAN N Ty —TEEL T, R
08-ILEAFYIVN TSy OO RERMBADE LRIV OR/ =I5 8T £,

09-A) 2xM6 30mmA L N TR= Y R— M OZN-OEBEICEZA—RVESATL =8 T 77 v N EE L £9,B)2x M6 30mmaA )L MEED [ T T ARD T = 24— DIESICE T3
/11677/‘5/\\{4 <

-VESAY Y NAEE
HB@%” W)

MfA,JZA\03OmmT‘L%%E201Yt7‘T\f7? ZA-OEECET AV BEBRBE TV ETBMBICE L TME 0mmA) L ML £,
12- \)\/C“'/Ltf/i*Z’F\/F@t”#j‘ 717 LT ‘/‘7’/‘%7** AREBALIBER A VAN FIBRETL TS,

B-NINEZZ=RAVRTE VTN T T R—= T2y NOBBINEEEA VT —R—LOX I e DT ET BRI NTERE LI XML M Ty v —T
14-A 104 *T rOEER .*/ M// - %7//\/ ”*\‘ BDEET, Bﬁ%@%r REL RIS TEE L3 X MBI b e Ty v —TEE L E T RONEIT
15-T4 VTR NEERE- T A% HEOBEMEICRET AL U IR~ NI Ty hOMSRL MR £ 9. 28I V1 YR — N BB VT
THEIT@NRLET,

VRDGEDANE 2

N

A=2

EM82mmIZY T
@%)F\LD“ EY

o)Ly r—TEELES,
ITENRLES,

20 VBES

Ulo

B -ABRVESATL — MEERVESATL — N Ty MCBEL TV M8 40mmaR )L bR £ 9. ALOAEICEEL. R Mo TRRDMEIC DY LE T MBI OVTR AT Y

il

EIEL £ 9 ORI TIRDEL £,

7’&'1$;@L/\\r\\;vo,’i
16-D4 V7 R=FAY >‘7‘?H 2EYRALCBLAORINERLERAL T 2ENICRETATEEDH AT
17-FlE~ 117 EDRL T BMDEZA—% T VA= N OZAN—ICBELE T N TN TEZR-RAV ROy Ty ]

24



Video Instruction: bit.ly/nirbuild

Ronde buis vrijstaande monitorstandaard Gebruiksaanwijzing

Je simrace-reis begint hier.
We weten dat je staat te popelen om te beginnen met racen! Neem de tijd met de instructies en volg deze handleiding om uw product in elkaar te zetten. U bereidt zich voor op succes door het instructieboekje te
volgen om uw product volledig te optimaliseren.

CONTROLES VOOR DE RACE

WAARSCHUWING

o Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien uw frame kan beschadigen.
e Legen bouw de monitorstandaard op een zachte en beschermde, vlakke ondergrond.

o Forceer geen onderdelen tegen elkaar.

o Vermijd kruislings draadsnijdende artikelen.

o Raadpleeg bij twiffel de installatievideo.

e Hang geen extra lasten aan de monitorstandaard.

e Zorg ervoor dat alle montagefittingen goed zijn vastgedraaid en daarna regelmatig voor veiligheid en stabiliteit.
o Bewegende delen vormen een gevaar voor beknelling. Wees voorzichtig bij het afstellen om letsel te voorkomen.
e Plan de plaatsing van kabelbeheerclips aan het begin van uw build.

o Gebruik de monitorstandaard niet als er een onderdeel kapot is of ontbreekt.

Als u ondersteuning nodig heeft bij uw product, neem dan contact op met ons vriendelijke team op: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

VESA-MONTAGECONFIGURATIES

UITGEBREIDE VESA-MONTAGE OPMERKING: Voordat u de monitorstandaard monteert, is het raadzaam om de vereiste hoogte van tevoren te plannen. Monitoren moeten uit de gemonteerde monitorstandaard
worden verwijderd voor elke hoogteverstelling, om letsel of schade te voorkomen.

Gebruik voor de montagegaten van monitoren met verschillende diameters de meegeleverde rechthoekige Multi-Washer.

Enkele monitorstandaard ondersteunt maximaal 65-inch monitorDrievoudige monitorstandaard ondersteunt 27-inch - 43-inch monitoren
Als u een opstelling met drie monitoren instelt, plan dan om de monitor en montagegaten op de uitgebreide VESA-bevestiging op gelijke afstand van elkaar te plaatsen. Dit is afhankelijk van de grootte van de
monitoren.

AANWIJZINGEN

BEGINNEN

Elke stap komt overeen met een afbeelding op de voorgaande pagina’s. Raadpleeg ze indien nodig.

01- A) Lijn de doorgaande gaten op de verticale buitenpool uit met de schroefdraadgaten op de horizontale basis. B) Doorbouten en vastzetten met 4 x M8 bouten en ringen. Herhaal aan de andere kant.

02 - A) Lijn de doorgaande gaten op de verticale binnenpool uit met de schroefdraadgaten op de verticale buitenmast. B) Doorbouten en vastzetten met 4 x M8 bouten en ringen. Herhaal aan de andere kant.
03 - A) Lijn de doorgaande gaten op de dwarsbalk van de paalsteun uit met de schroefdraadgaten op de verticale binnenstang. B) Doorbouten en vastzetten met 3 x M8 bouten en ringen. Herhaal aan de andere
kant.

04 - HOOGTEVERSTELLING - WAARSCHUWING: WAARSCHUWING: Voordat u de monitorstandaard monteert, is het raadzaam om vooraf de gewenste hoogte te plannen. Monitoren moeten uit de gemonteerde
monitorstandaard worden verwijderd voor elke hoogteverstelling, om letsel of schade te voorkomen. algeheel.

Verwijder de bouten waarmee de verticale binnenpool is bevestigd met de schroefdraadgaten op de verticale buitenpaal. Stel in op de gewenste hoogte en draai de bouten vast om ze op hun plaats te
vergrendelen. Herhaal aan de andere kant.

05 - A) Leg het frame op zijn kant en lijn de M8 zwenkwielen en M8 vierkante ringen met schroefdraadinzetstukken uit aan de onderkant van de horizontale basis. Zet vast met M8 14 mm sleutel. B) Leg het frame
op zijn kant en installeer de M8 20 mm platte schijfvoeten om de cockpit te stabiliseren. Draai de hele voet tot de gewenste hoogte. Zorg ervoor dat de moer stevig op de platte schijf is vastgedraaid. Opmerking:
Als u de monitorstandaard op oneffen vioeren plaatst, wordt aanbevolen om deze te installeren met de in hoogte verstelbare poten om de cockpit te stabiliseren.

06 - A) Lijn de doorlopende gaten op de verlengde vesaplaat uit met de schroefdraadgaten aan de achterkant van de monitor of tv. B) Lijn de multi-ringen uit, schroef ze door en zet ze vast met 4 x 16 mm bouten
(M4, M5 of M6) en ringen.

07 - A) Lijn de doorgaande gaten op de Extended Vesa Bracket uit met het gat en de gleuf aan de zijkant van de Extended Vesa Plate. B) Doorbouten en vastzetten met 2 x M8 40 mm bouten en ringen. Herhaal
aan de andere kant.

08 - Lijn de uitsparingen van de verlengde vesa-montagebeugel uit en haak deze vast aan de dwarsbalk van de paalsteun.

09 - A) Bevestig de verlengde vesa-plaatbeugel van de monitor aan de achterkant van de dwarsbalk van de paalsteun met 2 x M6 30 mm bouten. B) Installeer 2 x M6 30 mm bouten voor een fijne hoekafstelling
met betrekking tot zijdelingse kanteling van de monitor. Zie stap 16.

10 - VESA-MONTAGE HOEK VERSTELLING - Draai de M8 40 mm bouten los waarmee de verlengde VESA-plaat aan de verlengde VESA-plaatbeugel is bevestigd. Stel in op de gewenste hoek en draai de bouten
vast om ze op hun plaats te vergrendelen. Voor fijnafstelling zie stap 11B)

11— A) Installeer 2 x M6 30 mm bouten voor een fijne hoekafstelling met betrekking tot de voorwaartse kanteling van de monitor. B) Stel de M6 30 mm bouten naar wens af.

12 - De installatie van uw enkele monitorstandaard is voltooid. Als u een drievoudige monitorstandaard hebt gekocht, gaat u door met de installatie-instructies.

13 - DRIEVOUDIGE MONITORSTANDAARD - A) Lijn de doorgaande gaten op de vleugelsteunbeugel uit met de schroefdraadgaten op de verticale binnenpaal. B) Doorbouten en vastzetten met 3 x M8 bouten en
ringen. Herhaal aan de andere kant.

14 - A) Lijn de doorgaande schroefdraadgaten op de vieugelsteun uit met de gaten op de vieugelsteunbeugel. B) Stel de gewenste hoek in, schroef door en zet vast met 3 x M8 bouten en ringen. Herhaal aan de
andere kant.

15 — HOEKVERSTELLING VAN DE VLEUGELSTEUN - Om de monitor in de gewenste hoekpositie in te stellen, draait u de M8-bouten op de vleugelsteunbeugel los. Gebruik positiemarkeringen op de vieugelsteun
en de verticale binnenpool als referentie. Herhaal aan de andere kant.

16 — AFSTELLING VAN DE NIVELLERING VAN DE VLEUGELSTEUN - Gebruik de waterpas en de afzonderlijke boutafstellingen om elke kanteling van de monitor in evenwicht te brengen. Zie vorige stap 9B).

17 — Herhaal stap 6 - 11 en bevestig extra monitoren aan de dwarsbalk van de vieugelsteun. Uw Triple Monitor Stand Setup is voltooid.

25



8 support@nextlevelracing.com

Instrukcja obstugi wolnostojacego stojaka na monitor z okragta rurka

Twoja przygoda z simracingiem zaczyna sie tutaj.
Wiemy, ze nie mozesz sie doczekac, aby zaczac sie scigac! Nie spiesz sie z instrukcjami i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ produkt. Bedziesz przygotowywac sie na sukces, postepujac zgodnie z
instrukcja obstugi, aby w petni zoptymalizowa¢ swdj produkt.

KONTROLE PRZED WYSCIGIEM

OSTRZEZENIE

Do montazu nie uzywaj elektronarzedzi, poniewaz zbyt mocne dokrecenie moze uszkodzic¢ rame.

Roztdz i zbuduj podstawke pod monitor na miekkiej i chronionej, réwnej powierzchni.

Nie dociskaj do siebie czesci.

Unikaj krzyzowania gwintow elementow.

W razie watpliwosci zapoznaj sie z filmem instalacyjnym.

Nie wieszaj dodatkowych fadunkdéw na podstawie monitora.

Upewnij sie, ze wszystkie zfaczki montazowe sg odpowiednio dokrecone, a nastepnie okresowo, aby zapewni¢ bezpieczeristwo i stabilnosc.
Ruchome czesci stwarzajg ryzyko przytrzasniecia. Zachowaj ostroznos¢ podczas regulacji, aby unikna¢ obrazen.

Zaplanuj rozmieszczenie Klipsow do zarzadzania na poczatku budowy.

Nie uzywaj podstawy monitora, jesli jakakolwiek czesc jest uszkodzona lub jej brakuje.

Jesli potrzebujesz pomocy dotyczacej swojego produktu, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

OSTRZEZENIE NIEBEZPIECZENSTWO ZADLAWIENIA
Mate czesci nie sg przeznaczone dla dzieci ponizej 3 roku zycia ani dla 0sob, ktére maja tendencje do wkfadania niejadalnych przedmiotéw do ust.

KONFIGURACJE MOCOWANIA VESA

PRZEDLUZONY UCHWYT VESA UWAGA: Przed montazem podstawy monitora zaleca sie wczesniejsze zaplanowanie wymaganej wysokosci. Monitory nalezy zdjac ze zmontowanej podstawy monitora w celu
dowolnej regulacji wysokosci, aby uniknac obrazer lub uszkodzen.

W przypadku otworéw montazowych monitora o roznej srednicy nalezy uzy¢ dotgczonej prostokatnej podktadki Multi-Washer.

Podstawa na jeden monitor obstuguje monitory o przekatnej do 65 caliPotréjna podstawka pod monitor obstuguje monitory 27-43-calowe
Jesli konfigurujesz konfiguracje z trzema monitorami, zaplanuj, aby otwory monitora i montazowe w rozszerzonym uchwycie Vesa byty réwnomiernie rozmieszczone. Zalezy to od wielkosci monitorow.

INSTRUKCJE

POCZATEK

Kazdy krok odpowiada obrazowi na poprzednich stronach. Odwotuj sie do nich w razie potrzeby.

01- A) Dopasuj otwory przelotowe w pionowym stupie zewnetrznym do gwintowanych otworéw w podstawie poziomej. B) Przekrec i zabezpiecz 4 i podktadkami M8. Powtdrz po drugiej stronie.

02 - A) Dopasuj otwory przelotowe w pionowym stupie wewnetrznym do gwintowanych otworéw w pionowym stupie zewnetrznym. B) Przekrec i zabezpiecz 4 i podktadkami M8. Powtdrz po drugiej stronie.

03 - A) Dopasuj otwory przelotowe w poprzeczce wspornika stupa do gwintowanych otworéw w pionowym stupie wewnetrznym. B) Przykrec i zabezpiecz 3 i podktadkami M8. Powtdrz po drugiej stronie.

04 - REGULACJA WYSOKOSCI - OSTRZEZENIE: OSTRZEZENIE: Przed montazem podstawy monitora zaleca sie wezesniejsze zaplanowanie wymaganej wysokosci. Monitory nalezy zdja¢ ze zmontowane]
podstawy monitora w celu dowolnej regulacji wysokosci, aby uniknac obrazer lub uszkodzen. kombinezon.

Wykre¢ mocujace pionowy stup wewnetrzny z gwintowanymi otworami w pionowym stupie zewnetrznym. Dostosuj do zadanej wysokosci i dokrec, aby zablokowac sig na miejscu. Powtérz po drugiej stronie.

05 - A) Pot6z rame na boku i wyréwnaj kota samonastawne M8 i podktadki kwadratowe M8 z wktadkami gwintowanymi na spodniej stronie podstawy poziomej. Zabezpiecz za pomoca klucza M8 14 mm. B) Potéz
rame na boku i zainstaluj ptaskie nézki M8 20 mm, aby ustabilizowac kokpit. Obrd¢ cata stope na zadang wysokos¢. Upewnij sie, ze nakretka jest dokrecona do ptaskiej tarczy. Uwaga: W przypadku ustawiania
podstawy monitora na nieréwnych podtogach zaleca sie montaz z ndzkami o regulowanej wysokosci, aby ustabilizowac kokpit.

06 - A) Dopasuj otwory przelotowe w przedtuzonej ptycie Vesa do gwintowanych otwordw z tytu monitora lub telewizora. B) Wyréwnaj podktadki wielopodktadkowe, przekrec i zabezpiecz 4 16 mm (M4, M5 lub
M6) i podktadkami.

07 - A) Dopasuj otwory przelotowe w przedtuzonym wsporniku VESA do otworu i szczeliny z boku przedtuzonej ptyty VESA. B) Przekrec i zabezpiecz 2 i podktadkami M8 40 mm. Powtdrz po drugiej stronie.

08 - Dopasuj wyciecia przedtuzonego wspornika montazowego Vesa i zaczep o poprzeczke wspornika stupa.

09 - A) Bezpieczny monitor Przedtuzony wspornik ptyty Vesa z tytu poprzeczki wspornika stupa za pomocg 2 M6 30 mm. B) Zamontuj 2 M6 30 mm do precyzyjnej regulacji katowej dotyczacej bocznego
nachylenia monitora. Patrz krok 16.

10 - REGULACJA KATA MONTAZU VESA - Poluzowa¢ M8 40 mm mocujace przedtuzong ptyte Vesa do przedtuzonego wspornika ptyty VESA. Dostosuj do zadanego kata i dokre¢, aby zablokowac sie na miejscu.
Aby uzyskac informacje na temat precyzyjnej regulacji, patrz krok 11B)

11— A) Zamontuj 2 M6 30 mm do precyzyjnej regulacji katowej nachylenia monitora do przodu. B) Wyreguluj M6 30 mm zgodnie z wymaganiami.

12 - Konfiguracja podstawy na jeden monitor zostata zakoriczona. Jesli zakupites stojak na trzy monitory, postepuj zgodnie z instrukcjami instalacji.

13- MONTAZ POTROJNEGO STOJAKA NA MONITOR - A) Dopasuj otwory przelotowe we wsporniku skrzydta do gwintowanych otworéw w pionowym stupie wewnetrznym. B) Przykrec i zabezpiecz 3 i
podktadkami M8. Powtdrz po drugiej stronie.

14 - A) Dopasuj gwintowane otwory przelotowe we wsporniku skrzydta do otworéw we wsporniku skrzydta. B) Ustaw zadany kat, przekrec i zabezpiecz 3 i podktadkami M8. Powtdrz po drugiej stronie.

15 - REGULACJA KATA PODPARCIA SKRZYDLA - Aby ustawic monitor w zadanej pozycji katowej, poluzuj M8 na wsporniku skrzydta. Uzyj oznaczeri pozycji na wsporniku skrzydta i pionowym stupie wewnetrznym
w celach informacyjnych. Powtdrz po drugiej stronie.

16 - REGULACJA POZIOMOWANIA PODPARCIA SKRZYDLA - Uzyj poziomicy i indywidualnych regulacji, aby zrdwnowazy¢ wszelkie nachylenie monitora, ktére moze wystapi. Patrz poprzedni krok 9B).

17 - Powtdrz kroki 6 - 11, mocujac dodatkowe monitory do poprzeczki podparcia skrzydta. Konfiguracja podstawki pod trzy monitory zostata zakoriczona.

26



Video Instruction: bit.ly/nirbuild

Manual de instrugdes do suporte de monitor independente de tubo redondo

Sua jornada de corrida de simulagdo comeca aqui.
Sabemos que vocé estd ansioso para comegar a correr! Leve o seu tempo com as instruces e siga este guia para montar seu produto. Vocé estard se preparando para o sucesso seguindo o manual de
instrucGes para otimizar totalmente seu produto.

VERIFICACOES PRE-CORRIDA

AVISO

o Por favor, ndo use ferramentas elétricas para montagem, pois o0 aperto excessivo pode danificar sua estrutura.
o Disponha e construa o suporte do monitor em uma superficie nivelada macia e protegida.

o Nao force as pecas juntas.

o Evite itens com rosca cruzada.

o Em caso de divida, consulte o video de instalagdo.

o Nao pendure cargas adicionais no suporte do monitor.

o Certifique-se de que todos os acessdrios de montagem estejam devidamente apertados e periodicamente para seguranca e estabilidade.
o As pecas mdveis apresentam risco de esmagamento. Tome cuidado ao ajustar para evitar lesdes.

o Planeje a colocacdo de clipes de gerenciamento de cabos no inicio de sua construgao.

o Nao use o suporte do monitor se alguma pega estiver quebrada ou faltando.

Se vocé precisar de algum suporte com seu produto, entre em contato com nossa equipe amigével em: support@nextlevelracing.com

AVISO PERIGO DE ASFIXIA
Pecas pequenas ndo para criancas menores de 3 anos ou qualquer individuo que tenha tendéncia a colocar objetos ndo comestiveis na boca.

CONFIGURACOES DE MONTAGEM VESA

MONTAGEM VESA ESTENDIDA NOTA: Antes de montar o suporte do monitor, recomenda-se planejar a altura necesséria com antecedéncia. Os monitores devem ser removidos do suporte do monitor montado
para qualquer ajuste de altura, para evitar ferimentos ou danos.

Para furos de montagem de monitor de didmetro varidvel, use a Multi-Washer retangular forecida.

Suporte de monitor tnico suporta monitor de até 65 “Suporte de monitor triplo suporta monitores de 27" - 43"
Se estiver configurando uma configuracdo de monitor triplo, planeje ter o monitor e os orificios de montagem no suporte Vesa estendido igualmente espacados. Isso depende do tamanho dos monitores.

INSTRUCOES

COMECAR

Cada etapa corresponde a uma imagem nas paginas anteriores. Consulte-os conforme necessario.

01- A) Alinhe os furos passantes no Poste Externo Vertical com os furos rosqueados na Base Horizontal. B) Aparafuse e prenda com 4 parafusos e arruelas M8. Repita do outro lado.

02 - A) Alinhe os orificios passantes no poste interno vertical com os orificios rosqueados no poste externo vertical. B) Aparafuse e prenda com 4 parafusos e arruelas M8. Repita do outro lado.

03 - A) Alinhe os orificios passantes na barra transversal de suporte do poste com os orificios roscados no poste interno vertical. B) Aparafuse e prenda com 3 parafusos e arruelas M8. Repita do outro lado.

04 - AJUSTE DE ALTURA - ATENCAQ: ATENCAO: Antes de montar o Suporte do Monitor, recomenda-se planejar previamente a altura desejada. Os monitores devem ser removidos do suporte do monitor
montado para qualquer ajuste de altura, para evitar ferimentos ou danos. geral.

Remova os parafusos que prendem o poste interno vertical com os orificios rosqueados no poste externo vertical. Ajuste para a altura desejada e aperte os parafusos para travar no lugar. Repita do outro lado.
05 - A) Coloque a estrutura de lado e alinhe as rodas giratdrias M8 e as arruelas quadradas M8 com insercdes rosqueadas na parte inferior da base horizontal. Prenda usando a chave M8 de 14 mm. B) Coloque a
estrutura de lado e instale os pés de disco plano M8 de 20 mm para estabilizar o cockpit. Gire todo o pé até a altura desejada. Certifique-se de que a porca esteja apertada no disco plano. Observacdo: Se estiver
instalando o suporte do monitor em pisos irregulares, recomenda-se instalar com os pés ajustaveis em altura para estabilizar o cockpit.

06 - A) Alinhe os orificios passantes na placa Vesa estendida com os orificios rosqueados na parte traseira do monitor ou da TV. B) Alinhe as arruelas multiplas, aparafuse e prenda com 4 parafusos de 16 mm (M4,
M5 ou M6) e arruelas.

07 - A) Alinhe os orificios de passagem no suporte Vesa estendido com o orificio e a ranhura na lateral da placa Vesa estendida. B) Aparafuse e prenda com 2 parafusos e arruelas M8 de 40 mm. Repita do outro
lado.

08 - Alinhe os recortes do suporte de montagem Vesa estendido e prenda na barra transversal do suporte do poste.

09 - A) Prenda o suporte da placa Vesa estendida do monitor na parte traseira da barra transversal de suporte do poste com 2 parafusos M6 de 30 mm. B) Instale 2 parafusos M6 de 30 mm para ajuste angular
fino em relacdo a inclinacdo lateral do monitor. Consulte a etapa 16.

10 — AJUSTE DO ANGULO DE MONTAGEM VESA - Afrouxe os parafusos M8 de 40 mm que prendem a placa Vesa estendida ao suporte da placa Vesa estendida. Ajuste para o angulo desejado e aperte os
parafusos para travar no lugar. Para ajuste fino, consulte a Etapa 11B)

11-A) Instale 2 parafusos M6 de 30 mm para ajuste angular preciso em relacdo a inclinacdo do monitor para frente. B) Ajuste os parafusos M6 de 30 mm conforme necessrio.

12 - A configuracdo do suporte de monitor nico estd concluida. Se vocé comprou um suporte para monitor triplo, continue com as instruces de instalacédo.

13 - CONJUNTO DO SUPORTE DO MONITOR TRIPLO - A) Alinhe os orificios de passagem no suporte da asa com os orificios rosqueados no poste interno vertical. B) Aparafuse e prenda com 3 parafusos e
arruelas M8. Repita do outro lado.

14 - A) Alinhe os orificios roscados no suporte da asa com os orificios no suporte da asa. B) Defina o angulo desejado, aparafuse e prenda com 3 parafusos e arruelas M8. Repita do outro lado.

15 - AJUSTE ANGULAR DO SUPORTE DA ASA - Para ajustar o monitor para a posicdo angular desejada, afrouxe os parafusos M8 no suporte da asa. Use marcacdes de posicdo no suporte da asa e no poste
interno vertical para referéncia. Repita do outro lado.

16 - AJUSTE DE NIVELAMENTO DO SUPORTE DA ASA - Use o nivel de bolha e os ajustes individuais do parafuso para equilibrar qualquer inclinacdo do monitor que possa ocorrer em geral. Consulte a Etapa 9B
anterior).

17 - Repita as etapas 6 a 11 prendendo monitores adicionais a barra transversal de suporte da asa. A configuracdo do suporte para monitor triplo esté concluida.

27



support@nextlevelracing.com

OTaenbHO CTOAALLAR NOACTABKA A5 MOHUTOPA C KPYIIOM TPYGOV MHCTPYKUMA MO 3KcnAyataumy

Balue nyTelecTsie B CUMYNATOPE TOHOK HAUMHAETCS 30eCh.
Ml 3HaeM, 4T BaM He TEPMUTCS HauaTb y4acTBOBATb B roHKax! He ToponmuTeCh ¢ MHCTPYKUMAMY ¥ CedyiiTe 3TOMY PyKOBOACTBY, YT06bI COGPaT CBOV MPOAYKT. Bbl HACTpouTe cebs Ha ycnex, cnedys Gyknety ¢
UHCTPYKLVSIMM, YTOGbI MOMHOCTBIO ONMTUMMU3MPOBATH CBOV MPOAYKT.

MPEATOHOYHbIE MPOBEPKM

MPELYMNPEXAEHVE

o [loxanyiicra, He MCMONb3yiiTe INEKTPOMHCTPYMEHTbI ANS COOPKY, Tak Kak Upe3MepHas 3aTaxka MOXET NOBPEANTb pamy.

Pa3noxwte 1 cobepuTe NOACTaBKY 415 MOHUTOPA Ha MATKOW 1 3aLLMILEHHOI POBHOM MOBEPXHOCTH.

He cbnuxaiite aetanu cunoi.

1136eraiite CKBO3HOI HUTI 3MEMEHTOB.

B cnyyae comHeHuit 06paTuTech K B1AEO NO YCTAHOBKE.

He BeLwaiite fONONHUTENbHbIE FPY3bl HA NOACTABKY AN MOHUTOPA.

Y6equTech, 4T0 BCE MOHTaXHbIE QUTUHIM NPaBIUIbHO 3aTARYTHI N NEPUOANYECKH 3aTAMMBAIOTCA MOCAE 3TOr0 AN 06ecneyeHns 6e30MacHoCTI 1 YCTOYMBOCTH.
[lBuxyLumMecs YacTi NPeCTaBNSIOT ONACHOCTb 3aLUeMneHNs. bybte 0CTOPOXHbI NpU perynnpoBke, YTobbl u3bexarb TpaBM.
3annaHvpy/ite pasMeLLeHme 3aXMOB N5 OPraHu3aLy Kabenei B Hayane COOPKM.

He vcnonbayiite NOACTaBKY NS MOHUTOPA, €C Kakas-niubo AeTanb CMOMaHa Win oTCyTCTBYeT.

Ecnu Bam Tpebyetcs noaaepxka no BaLueMy NpoayKTy, CBAXNTECH C HaLLet APYXHOM KOMaHA0M no appecy: support@nextlevelracing.com

MPELYMNPEXAEHVE OB OMACHOCTW YAYLLUbS
Menkue netanu He npefHasHaueHbl Ans AeTei MaAWe 3 eT i toGbIX UL, KOTOPLIE MMEIOT CKMIOHHOCTL KNacTb B POT HeCbeA0GHbIE NPEAMETI.

KOHOUIYPALIMIA KPEMNEHWSA VESA PACLUMPEHHOE

KPEM/IEHVIE VESA MPYMEYAHVE: NEPEL CEOPKOV MOACTABKM [/19 MOHUTOPA PEKOMEHZYETCS 3APAHEE CI/TAHUPOBATb HEOBXO/MMYIO BBICOTY. MoHMTOpbI BOMXHbI GbiTh CHATbI C COBPaHHOI
MOACTaBKY 15t MOHUTOPOB AN 11060 PEryMIMpOBKY BbICOTbI, YTOObI M36EXATb TPABM MM MOBPEXAEHNIA.

[t MOHTaXHbIX OTBEPCTHI MOHUTOPA NEPEMEHHOTO AMAMETPa UCMOMb3yiTe MPAMOYTOMbHYIO MyNIETALLANOY B KOMNEKTE.

MopcTaska ANs OAHOrO MOHUTOPA NOAAEPXMBAET MOHUTOPbI AMaroHanblo A0 65 AtoiMoBIoACTaBKa ANS TPEX MOHUTOPOB NOAAEPXVBAET MOHUTOPSI AMaroHanbio ot 27 fo 43 AloiiMoB
TMpv HacTpOViKe TPOIHOTO MOHUTOPA NNAHUPYIATe, YTOBBI MOHUTOP 1 MOHTAXHbIE 0TBEPCTUS Ha kpenneHun Extended Vesa Gbinu pacnonoxeHbl Ha OAMHAKOBOM PacCTOSHMM Apyr OT Apyra. 70 3aBUCUT OT
pa3mepa MOHUTOPOB.

PE30NIOLINA

HAYANO

Kaxaplit Wwar cooTBETCTBYET N300paXeHMIo Ha NpeablayLLMx cTpannuax. O6paLuaiiTech K HUM N0 Mepe HeOBXOAMMOCTA.

01- A) ComecTuTe CKBO3HbIE OTBEPCTIS Ha BEPTUKaNBHOM BHELUHEM NOMIOCe C Pe3b00BbIMYU OTBEPCTUAMM HA FOPU3OHTANLHOM OCHOBaHMN. B) 3akpenute GonTamu 1 4 6onTamm 1 waitbamin M. MosTopuTe ¢
[pYroii CTOPOHbI.

02 - A) CoBmeCTUTE CKBO3HbIE OTBEPCTUS HA BEPTUKANbHOM BHYTPEHHEM NOMIoCe ¢ pe3bGOBbIMM OTBEPCTUAMM Ha BEPTUKANbHOM BHeLWHeM roftoce. b) 3akpenute Gonamu v 4 6ontamu v Wwaitbamm M8.
MogTopUTE C APYrO/t CTOPOHBI.

03 - A) CoBMecTuTe CKBO3HbIE OTBEPCTUS HA NONEPEYMHe 0NopbI CToN6a C 0TBEPCTUSMY C Pe3b6GOBbIMI OTBEPCTUAMI Ha BEPTUKANBHOM BHYTPEHHeM cTonbe. B) 3akpenwte 6ontamu 1 3akpenute 3 6onTamu u
Lwaitbamu M8. MosTopuTe € APYroi CTOPOHI.

04 - PEM'Y/IMPOBKA BbICOTbI - MPEAYMPEXAEHNE: Mpepynpexaetue: Mepen c6OpKoil NOACTaBKM AN MOHUTOPa PEKOMEHAYeTCs 3apaHee CrnaHupoBaTb Heo6XoaUMyio BbICOTY. MOHUTOPbI BOMXHBI GbiTb
CHATBI C COGPaHHOI MOACTABKM AN MOHUTOPOB ANS M0G0 PErynnpOBKM BbICOTbI, 4TOGI M30€XaTb TPABM UM MOBPEXAEHHI. NONMHBIA.

CHumuTe 60NTbI, KpensiLye BePTUKaNbHbIA BHYTPEHHHIA NONKOC C pe3b60BbIMU OTBEPCTUAMY Ha BEPTUKANbHOM BHeLLHeM cTonbe. OTperynupyiiTe Xenaemylo BbiCOTy 1 3aTsHuTe 60nTbl, 4To6bl 3aduKCHpoBaTL
Ha mecre. losTopuTe C APYrov CTOPOHI.

05 - A) MonoxuTe pamy Ha 60k 1 coBMecTuTe Koneca M8 1 kBagpaTHble Waibbl M8 ¢ pe3b6oBbIMI BCTABKaMI Ha HUXKHEN CTOPOHE rOpU30HTaNbHOr0 0CHOBaHHS. 3aKpenuTe ¢ MOMOLLbIO ragyHoro kioya M8 14
MM. B) MonoxwTe pamy Ha GOK 1 yCTaHOBWTE NAOCKME ANCkoBble HoXKi M8 20 mm ans cTabunnsauni kabuHbl. MoBepHUTE BCIO CTOMY Ha Xenaemylo BbICoTy. YOeauTec, Yo raika 3aTAHyTa Ha NNOCKOM ANCKe.
IMpumeyanme: Mpu yCTaHOBKE NOACTABKY ANS MOHUTOPA HA HEPOBHOM NONY PEKOMEROYETCH YCTaHaBNMBATb €€ C PerynupyeMbIMy M0 BbICOTE HOXKaMM ANS CTabUAM3aLMN KOKMNT.

06 - A) CoBmeCTUTE CKBO3HbIE OTBEPCTUS HA PACLLMPEHHON NacTuHe Vesa ¢ pe3bOoBbIMU OTBEPCTUSMI Ha 3aHEN NaHenu MOHUTOPA UK Tenesin3opa. b) BeipoBHsiiTe HECKONbKO LWaii6, NpoKpyTUTE 6ONTHI U
3akpenwte 4 6ontamu no 16 mm (M4, M5 nan M6) 1 waitbamu.

07 - A) CoBmecTuTe CKBO3HbIE OTBEPCTUS Ha KpOHLUTeltHe Extended Vesa ¢ otBepcTem v npopesbio Ha 60K0BOI CTOPOHe nnacTiHbl Extended Vesa. B) 3akpenute 6ontamu 1 3akpenuTe 2 6ontami 1 waitbamu
M8 40 mwm. MosTopwTe C ApYroi CTOPOHbI.

08 - CoBMecTUTe BbIpE3bl YAMMHEHHOMO KPOHLLTEVHA Kpennerns Vesa v 3aLenwTe ero 3a nepeknaavHy onopbl cronba.

09 - A) 3akpenwTe YAMHEHHbII KDOHLUTERH NnacTuHbl Vesa Monitor Ha 3aaHelt YacTi nonepeynHbl onopsl ctonba ¢ nomolbio 2 6ontos M6 30 mm. b) Ycrarosute 2 6onta M6 30 MM st TOYHON YrnoBOiA
perynupoBKm 60K0BOrO HaknoHa MoHuTopa. ObpatuTecs K wary 16.

10 - PETY/INPOBKA YA KPEMNEHNA VESA - Ocnatbre 6onTbl M8 40 MM, KOTOPBIMI YAIMHEHHAR NNACTUHA Vesa KPenuTCA K KPOHLTEIHY pacLuMpeHHoi nnacTubl Vesa. OTperynnpyiTe noa HyXHbIM yYrnoM 1
3aTAHUTE 6ONTHI, YTOOLI 3aPMKCMPOBAT WX HA MecTe. [ns TOUHOI HacTpoiiku cu. Lar 11B)

11— A) Ycratourte 2 6onta M6 30 MM 4ns TOYHOI PEryMPOBKY yra HaknoHa MoHuTopa Brepea. b) Mpu Heobxoanmocty otperynupyitte 6ontsl M6 30 MM.

12 - HacTpoiika nopCcTaBKu Anst OAHOTO MOHUTOPA 3aBepLUEHa. ECiv Bbl NpUOGPEN MOACTABKY ANS TPEX MOHUTOPOB, CNIEAYATE MHCTPYKLMAM MO YCTAHOBKE.

13 - TPONHAR NOACTABKA [118 MOHWUTOPA B CBOPE - A) CoBMeCTUTe CKBO3HbIE OTBEPCTUS Ha KPOHLLTEVHE OMopbl KPbiNa C Pe3s60BBIMA OTBEPCTHAMY HA BEPTVKANLHOM BHYTPeHHeM nonioce. B) 3akpenute
6Gontamu 1 3akpenuTe 3 Gontamn 1 Waiibamu M8. MosTopuTe C APYroit CTOPOHBI.

14 - A) CoBMecTUTE CKBO3HbIE Pe3b6GOBbIE OTBEPCTUS Ha KPbIbEBO OMOPE C OTBEPCTUAMM Ha KPOHLLTEITHE KpbINbeBoii onopbl. b) YctaHoBuTe XenaeMbli yron, IpoKpyTUTe 6OATHI 1 3akpenwTe 3 60nTamu 1
waitbamu M8. MosTopuTe € APYroi CTOPOHI.

15 - YTTIOBAS PEMY/IMPOBKA OMOPbI KPbI/TA - Yro6bl 0Tperynuposarb MOHUTOP B HyXHOE Yr0BOE NonoxeHue, ocnabbre 60nTbl M8 Ha KpOHLUTeiHe onopbl kpbina. [ing cnpasky ncnonb3yiTe MapKMpoBKy
MONOXEHUS Ha Onope Kpbina 1 BEPTUKaNbHOI BHYTPEHHel cTolike. MoBTOPHTE € APYroii CTOPOHBI.

16 - PEMY/IMPOBKA BbIPABHVBAHS OMOPbI KPbISIA - Ucnonb3yiite Spirit Level u uHavBHayanbHble perynupoBkit 60nToB, 4T06bl ypaBHOBECHTb M0G0 HAKMIOH MOHUTOPA, KOTOPbIN MOXET NPON30ITH B
Lenom. O6paturech K npefblayLuemy wary 9B).

17 - Mosropue wWwark 6 - 11, 3aKpenus AoNonHUTeNbHble NadeTHble NadeTbl Ha ONOPHOIA NepeknaanHe Kpbina. HacTpoitka NOACTaBKM AN TPEX MOHUTOPOB 3aBEPLUEHa.

28



Video Instruction: bit.ly/nirbuild

Yuvarlak Ttip Baglantisiz Monitor Standi Kullanim Kilavuzu

Sim yaris yolculu§unuz burada bagliyor.
Yarismaya baslamak icin sabirsizlandiginizi biliyoruz! Talimatlarla zaman ayirn ve iriiniiniizii monte etmek icin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize etmek icin talimat kitapgigini takip ederek kendinizi
basariya hazirlayacaksiniz.

YARIS ONCESI KONTROLLER

UYARI

Asiri sikma cercevenize zarar verebileceginden, liitfen montaj icin elektrikli aletler kullanmayin.

Monitdr Standini yumusak ve korumali diiz bir yiizeye yerlestirin ve insa edin.

Parcalari birbirine zorlamayin.

Disli 6Gelere capraz dis gecirmekten kacinin.

Stipheniz varsa, kurulum videosuna bakin.

Monitdr standina ek yiikler asmayin.

Glivenlik ve stabilite icin tim montaj baglantilarinin uygun sekilde sikildigindan ve daha sonra periyodik olarak sikildigindan emin olun.
Hareketli parcalar sikisma tehlikesi olusturur. Yaralanmayi onlemek icin ayarlarken dikkatli olun.

Kurulumunuzun baginda kablo yonetim klipslerinin yerlesimini planlayin.

Herhangi bir parca kirk veya eksikse Monitor Standini kullanmayin.

Uriindiniizle ilgili herhangi bir destege ihtiyaciniz varsa, liitfen agagidaki adresten giler yiizlii ekibimizle iletisime gegin: support@nextlevelracing.com

UYARI BOGULMA TEHLIKESI
Kiicuk parcalar, 3 yasin altindaki cocuklar veya agizlarina yenmeyen nesneler koyma egilimi olan kisiler icin dedgildir.

VESA MONTAJ YAPILANDIRMALARI
ayari icin monte edilmis Monitér Standindan ¢ikanimalidir.
Farkli capli monitdr montaj delikleri icin, birlikte verilen dikddrtgen Coklu Yikayictyr kullanin.

Tek Monitér Stand 65 inge kadar Monitorii desteklerUclii Monitor Standi 27 ing - 43 ing Monitérleri destekler
Uclii monitdr kurulumu kuruyorsaniz, Genisletilmis Vesa Montajindaki Monitdr ve montaj deliklerinin esit aralikir olmasini planlayin. Bu, monitérlerin boyutuna baglidr.

TALIMAT -LARI

BASLAMAK

Her adim, dnceki sayfalarda yer alan bir goriintlye karsilik gelir. Gerektiginde onlara basvurun.

01- A) Dikey Dis Kutup tizerindeki acik delikleri Yatay Tabandaki disli deliklerle hizalayin. B) 4 x M8 Civata ve Pul ile civatalayin ve sabitleyin. Diger tarafta tekrarlayin.

02 - A) Dikey Ic Kutup iizerindeki acik delikleri Dikey Dis Kutup tizerindeki disli deliklerle hizalayin. B) 4 x M8 Civata ve Pul ile civatalayin ve sabitleyin. Diger tarafta tekrarlayin.

03 - A) Kutup Destek Capraz Cubugundaki acik delikleri Dikey ic Kutup lizerindeki disli deliklerle hizalayin. B)3 x M8 Civata ve Pulile civatalayin ve sabitleyin. Diger tarafta tekrarlayin.

yikseklik ayari icin monte edilmis Monitér Standindan cikanimalidir. Genel.

Dikey ¢ Diregji Dikey Dis Direk tizerindeki disli deliklerle sabitleyen Civatalari cikarin. Istenilen yiikseklige ayarlayin ve yerine kilitlemek igin civatalan sikin. Diger tarafta tekrarlaym.

05 - A) Cerceveyi yan yatirin ve M8 Tekerlek Tekerleklerini ve M8 Kare Pullan Yatay Tabanin alt tarafindaki disli uclarla hizalayin. M8 14 mm Anahtar kullanarak sabitleyin. B) Cerceveyi yan yatirin ve kokpiti
sabitlemek icin M8 20 mm Diz Disk Ayaklarini takin. Tiim ayad istediginiz yiikseklige dondirin. Somunun diiz diske sikildigindan emin olun. Not: Monitdr Standini diiz olmayan zeminlere kuruyorsaniz, kokpiti
sabitlemek icin Yiiksekligi Ayarlanabilir Ayaklar ile kurmaniz onerilir.

06 - A) Uzatilmis Vesa Plakasi tizerindeki agik delikleri Monitdriin veya TV'nin arkasindaki disli deliklerle hizalayin. B) Coklu Pullari hizalayin, Civatalayin ve 4 x 16 mm Civata (M4, M5 veya M6) ve Pullarla sabitleyin.
07 - A) Uzatiimis Vesa Braketi izerindeki acik delikleri, Uzatilmig Vesa Plakasinin yan tarafindaki delik ve yuva ile hizalayin. B) 2 x M8 40mm Civata ve Pul ile civatalayin ve sabitleyin. Diger tarafta tekrarlayin.

08 - Uzatilmis Vesa Montaj Braketi kesiklerini hizalayin ve Kutup Destegi Capraz Cubuguna asin.

09 - A) Monitdr Uzatilmis Vesa Plaka Braketini 2 x M6 30mm Civata ile Kutup Destek Capraz Cubugunun arkasina sabitleyin. B) Yanal monitdr egimi ile ilgili ince acisal ayar icin 2 x M6 30 mm Civata takin. 16. adima
bakin.

10 - VESA MONTAJ ACISI AYARI - Uzatilmis Veesa Plakasini Uzatilmis Vesa Plakas! Braketine sabitieyen M8 40mm Civatalan gevsetin. Istenilen aciya ayarlaym ve yerine kilitlemek icin Civatalar sikin. Ince ayar igin
Adim 11B'ye bakin)

11~ A) lleri monitdr egimi ile ilgili ince agisal ayar igin 2 x M6 30mm Civata takin. B) M6 30mm Civatalar gerektigi gibi ayarlayin.

12 - Tek Monitér Standi Kurulumunuz tamamlandr. Bir Ulii Monitdr Stand satin aldiysaniz, liitfen kurulum talimatlarina devam edin.

13- UCLU MONITOR SEHPASI DUZENEGI - A) Kanat Destek Braketi tizerindeki agik delikleri Dikey ic Kutup iizerindeki disli deliklerle hizalayin. B) 3 x M8 Civata ve Pul ile civatalayin ve sabitleyin. Diger tarafta
tekrarlayin.

14 - A) Kanat Destedi iizerindeki disli delikleri Kanat Destek Braketi (izerindeki deliklerle hizalayin. B) istenilen agiyi ayarlayin, Civatalayin ve 3 x M8 Civata ve Pul ile sabitleyin. Diger tarafta tekrarlayin.

15 — KANAT DESTEGI ACI AYARI - Monitérii istenen agili konuma ayarlamak icin Kanat Destek Braketi iizerindeki M8 Civatalarini gevsetin. Referans icin Kanat Destegi ve Dikey I Direk tizerindeki konum isaretlerini
kullanin. Diger tarafta tekrarlayin.

16 — KANAT DESTEGI TESVIYE AYARI - Genel olarak meydana gelebilecek herhangi bir Monitér ejimini dengelemek icin Su Terazisi ve bireysel civata ayarlarini kullanin. Onceki Adim 9B'ye bakin).

17 - Ek Monitérleri Kanat destek gapraz cubuguna sabitleyerek 6 - 1 arasindaki adimlan tekrarlayin. Uglii Monitér Standi Kurulumunuz tamamland.

29






